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Applicant - TP-LINK TECHNOLOGIES CO., LTD.
Manufacturer - TP-LINK TECHNOLOGIES CO., LTD.
EUT Description :  150Mbps Wireless N ADSL2+ Modem Router
FCCID - TETTDW&8901NV2

(A) MODEL NO. : TD-W890IN

(B) SERIAL NO. : N/A

(C) POWER SUPPLY : AC 100-240V, 50/60Hz
(D) TEST VOLTAGE : DC 9V From Adapter Input AC 120V/60Hz

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2012

Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be

technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD..

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Feb.127 27, 2014 Report of date: Mar.05, 2014
Prepared by : ju/(,m\ Z}'l/u Reviewed by : M—M
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission PASS

ANSI C63.10: 2009

FCC Part 15: 15.209
) . PA
Radiated Emission ANSI C63.10: 2009 SS

FCC Part 15: 15.247

. PASS
Band Edge Compliance ANSI C63.10: 2009

FCC Part 15: 15.247

: . PASS
Conducted spurious emissions ANSI C63.10: 2009

FCC Part 15: 15.247

i PASS
6dB Bandwidth ANSI C63.10: 2009

FCC Part 15: 15.247

PASS
Peak Output Power ANSI C63.10: 2009

FCC Part 15: 15.247

Power Spectral Density ANSI C63.10: 2009 PASS

Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)
Product Name : 150Mbps Wireless N ADSL2+ Modem Router

Model Number : TD-W8901N

FCCID

Operation Frequency

Channel Number

Modulation Technology

Antenna Assembly Gain

Applicant

Manufacturer

Power Adapter

Date of Test
Date of Receipt

Sample Type

: TETTDW8901NV2

IEEE 802.11b: 2412MHz—2462MHz

. |IEEE 802.119: 2412MHz—2462MHz
" |IEEE802.11n HT20: 2412MHz—2462MHz

IEEE802.11n HT40: 2422MHz—2452MHz

IEEE 802.11b/g, IEEE 802.11n HT20: 11 Channels

: IEEE 802.11n HT40: 7Channels

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)

" |EEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,

QPSK,BPSK)

: Dipole antenna, PK gain 5dBi

: TP-LINK TECHNOLOGIES CO., LTD.

Building 24(floors 1,3,4,5) and 28 (floors1-4) Central Science
and Technology Park, Shennan Rd, Nanshan, Shenzhen, China

: TP-LINK TECHNOLOGIES CO., LTD.

Building 24(floors 1,3,4,5) and 28 (floors1-4) Central Science
and Technology Park, Shennan Rd, Nanshan, Shenzhen, China

~ Manufacturer: TP-LINK; M/N: T090060-2B1
" Cable: Unshielded, Detachable,1.5m

. Feb.12~27, 2014
: Feb.11, 2014

. Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode(100% duty

cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information
Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)
IEEE 802.11b 11 Low :CH1 2412
11 Middle: CH6 2437
11 High: CH11 2462
IEEE 802.11g 54 Low :CH1 2412
54 Middle: CH6 2437
o4 High: CH11 2462
IEEE 802.11n HT20 6.5 Low :CH1 2412
6.5 Middle: CH6 2437
6.5 High: CH11 2462
IEEE 802.11n HT40 13.5 Low :CH1 2422
13.5 Middle: CH4 2437
13.5 High: CH7 2452
Notel: According exploratory test, EUT will have maximum PK output power
in those data rate, so those data rate were used for all test.

2.3.Tested Supporting System Details

No. Description ACS No. Manufacturer Model Serial Number Approved type
. MFCC DoC
. Personal Test PC M DELL Studio 540 224XK2X MBSMI 1D-R33002
Computer  [Power Cord: Unshielded, Detachable, 1.8m
Display Card: HD3450 (DVI+VGA+HDMI)

2.4.Block Diagram of Test Setup

EUT LAN

Adapter

l

AC Mains

—_———

Outside the chamber

(EUT: 150Mbps Wireless N ADSL.2+ Modem Router)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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2.5. Test Facility

Site Description

Name of Firm :Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber . Certificated by FCC, USA
Registration Number: 90454
Valid Date: Feb.22, 2015

3m & 10m Anechoic Chamber . Certificated by FCC, USA
Registration Number: 794232
Valid Date: Oct.31, 2015

EMC Lab. . Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2014

2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
Uncertainty for Conduction emission test 3.08dB(9KHz to 150KHz)
in No. 1 Conduction 3.1dB(150kHz to 30MHz)
3.22 dB(30~200MHz, Polarize: H)
Uncertainty for Radiation Emission test 3.23 dB(30~200MHz, Polarize: V)
in 3m chamber 3.49 dB(200M~1GHz, Polarize: H)
3.39 dB(200M~1GHz, Polarize: V)
Uncertainty for Radiation Emission test in 4.97 dB(1~6Ghz, Distance: 3m)
3m chamber (1GHz-18GHz) 4.99 Db(6~18Ghz, Distance: 3m)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.57dB
Uncertainty for_ C(_)nductlon Spurious 200 dB
emission test

Uncertainty for Output power test 0.73dB

Uncertainty for Power density test 2.00 dB
Uncertainty for Frequency range test 7x10°
Uncertainty for Bandwidth test 83 kHz

Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C

humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer | Model No. | Serial No. | Last Cal. |Cal. Interval
1. 1# Shielding Room AUDIX N/A N/A Apr.18,13 1 Year
2. Test Receiver Rohde & Schwarz| ESHS10 | 838693/001 | Oct.31,13 | 1 Year
3. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 | 834066/011 | Oct.31, 13 1 Year
4. L.I.S.N.#3 Kyoritsu KNW-242C| 8-1920-1 |May.08, 13| 1 Year
5. Terminator Hubersuhner 500 No. 1 May.08, 13| 1 Year
6. Terminator Hubersuhner 500 No. 2 May.08, 13| 1 Year
7. RF Cable Fujikura 3D-2W No.1 May.08, 13| 1 Year
8. Coaxial Switch Anritsu MP59B M50564 |May.08, 13| 1 Year
9. Pulse Limiter Rohde & Schwarz| ESH3-72 100341 |May.08, 13| 1 Year
10. | MPEG2 Measurement | ROHDE&SCHW DVG 100319 Dec.11, 13| 1 Year
Generator ARZ
1L TV Transmitter ROHD:S‘ZSCHW SFQ 100521 |May.08, 13| 1 Year
12. Signal Generator HP 8648A |3625U00573 |May.08, 13| 1 Year
13. Pattern Generator Philiphs PM5418 | L0O625020 |May.08, 13| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
I ] Py ] A
80cm
0.8m
—
LISN LISN R
[ —

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1.150Mbps Wireless N ADSL2+ Modem Router (EUT)

Model Number : TD-W8901N
Serial Number N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.
3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#).
This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment
and all of the interface cables shall be changed according to ANSI C63.10: 2009 on
Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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Data: 17 File: D:DATA'2014 Report Data'T'/TP-LINKACS14Q0213.EMG (18)
0 Level {dBuV) Date: 2014-02-13
FCC PART 15 C
FCC PART 15 C (AVG)
10
0.15 2 5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
S3ite no r1fconduction Data No 17
Dis./Ant. 12014 E3HZ-Z5 LINE
Limit tFCC PART 15 C
Env./In=s. 120.9%C/38% Engineer :Nick Huang
EUT 1150Mbps Wireless W ADSLEZ+ Modem Router
Power Rating :DC 9V From Adapter Input AC 120V/60H=
Test Mode : TX Mode
N/ : Th-WE501H
LI3N Cahle Ewmi=ssion
jufu] Freqg Factor Loss Feading Lewvel Limit= Hargin FRemark
[HHz) [dE) [dE) [dBuv) [dEuv) [dBuv) [dB)
1 0.15000 0.1z 0.01 45.95 46,05 66.00 19.592 QF
2 0.z20970 0.13 0.01 45.53 45,67 63.22 17.55 QF
3 0.38880 0.14 0.0z 36.42 36.58 58.09 21.51 QF
4 0.53505 0.15 0.0z 36.25 36.45 E&.00 19.55 QP
5 0.59625 o.17 0.03 31.92 2. 12 5&.00 Z3.58 QF
& 2.956 0.2z 0.05 34.63 34,20 E&.00 Z1.10 QF
Femarks: 1.FEmission Lewvel=LISN Factor+Cable Loss+Reading.

2.If the average limit is met when useing a quasi-peak detector.
the EUT =zhall he deemed to meet both limits and measurement
with awverage detector 1= unnecessSary.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072
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Data: 18 File: D:DATA'2014 Report Data'T' TP-LINK'ACS140Q0213.EMG6 (18)

0 Level (dBu\)

Date: 2014-02-13

FCCPART 15 C

FCC PART 15 C (AVG)

40
045 2 5 1 2 5 10 20
_ Frequen MHz
Trace: (Discrete) quency { )
S3ite no r1fconduction Data No 158
Dis./Aint. 12014 ESH2-z5 NEUTRALL
Limit tFCC PART 15 C
Env./In=s. 120.9%C/38% Engineer :Nick Huang
EUT 1150Mbps Wireless W ADSLEZ+ Modem Router

Power Rating :DC 9V From Adapter Input AC 120V/60H=

Test Mode :TE Mode

M/N: TD-WES01N

LIZN
jufu] Freqg Factor
[HHz) [dE)
1 0.15000 0.13
2 0.z20970 0.13
3 0.53805 0.15
4 0.53655 0.1a
= 2.538 0.z2
& 3.463 0.z25

Cable
Lo=s
[dE)

Feading

[dBuv)

44,
45.
37,
37
34.
i4.

17
oz
K=
g3
g5
59

Emission
Lewvel Limit= Hargin FRemark
[dEuv) [dBuv) [dB)
44,31 66.00 Z21.89 QF
45,16 63.22 15.06 QF
37.95 56.00 15.05 QF
3g8.02 56.00 17.98 QP
35.12 56.00 Z0.58 QF
34,589 56.00 Z21.11 QF
Loss+BReading.

Femarks: 1.FEmission Lewel=LISN Factor+Cahle
2.If the average limit is met when useing a quasi-peak detector.
the EUT =zhall he deemed to meet both limits and measurement

with awverage detector 1= unnecessSary.

3o

Audix Technology (Shenzhen) Co., Ltd.
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4. RADIATED EMISSION TEST

4.1.Test Equipment
4.1.1. For frequency range 30MHz~1000MHz (At Anechoic Chamber)

Iltem Equipment Manufacturer Model No. | Serial No. | Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24,13| 1 Year
2 EMI Spectrum Agilent E4407B |MY41440292|May.08, 13| 1 Year
3 Test Receiver Rohde & Schwarz | ESVS10 | 834468/011 |May.08, 13| 1 Year
4 Amplifier HP 8447D | 2648A04738 |May.08, 13| 1 Year
5 Bilog Antenna TESEQ CBL6112D 35375 May.30, 13| 1 Year

3# Chamber
6 RF Cable MIYAZAKI  |CFD400-NL No 1 May.08, 13| 1 Year
7 Coaxial Switch Anritsu MP59B M74389 |[May.08, 13| 1 Year
4.1.2. For frequency range 1GHz~25GHz (At Anechoic Chamber)

Item Equipment Manufacturer|  Model No. Serial No. Last Cal. | Cal. Interval
1 |Spectrum Analyzer| Agilent E4407B MY41440292 | May.08, 13 1 Year
2 Horn Antenna EMCO 3115 9607-4580 | Aug.28, 13 1 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 13 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106| 77980/6 May.08, 13 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106| 77977/6 May.08, 13 1 Year
6 Horn Antenna EMCO 3116 00060089 | Aug.28, 13 1 Year

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m
le

N(Reference Point)

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __ [| (FIBRE GLASS)

Combining Network| [ AMP [ |Spectrum Analyzer| [ PC System

[
Receiver

For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

»
>

(Reference Point)

EUT

Im | 2.0m(L)*1.0m(W)*0.8m(H) —p

ABSORBER 0.8m
(30cm maximum) TURN TABLE

_ (FIBRE GLASS)
A
' AAA Lo

AMP | [Spectrum Analyzer| | PC System -

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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4.3.Radiated Emission Limit
4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-515
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73-74.6 1645.5-1646.5 93-95
6.215-6.218 74.8-752 1660 -1710 0.6-127
6.26775 - 6.26825 108 -121.94 1718.8 - 1722.2 25-134
6.31175-6.31225 123 - 138 2200 - 2300 A7 - 145
8.291 - 8.294 1499 - 150.05 2310-2390 535-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72 -173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the
limits shown in 15.209, all the other emissions shall be at least 20dB below the fundamental

emissions, or comply with 15.209 limits.
4.4 EUT Configuration on Test

The configurations of EUT are listed in Section 3.5.

4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.6. except the test set up replaced by

Section 4.2.
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4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away from
the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up and
down between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and vertical
polarization of the antenna are set on test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when
EUT in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7 .Radiated Emission Test Results
PASS.
All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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Frequency: 30MHz~1GHz

Data: 2
0 Level (dBuVin)

File:

E: 2014 Report DataiT'TP-LINK'ACS 14002 13.EM6 (2)

Date: 2014-02-21

Y I s

FCC PART 15 C (31}

030 224. 418. 612, 806. 1000
Frequency (MHz)
S3ite no. 3w Chawber Data no. HE
Li=. / Ant. 3m 2013 CBL6E112D 35375 Ant. pol. : HORIZOWNTAL
Limit FCC PART 15 C (3M)
Env. / Ins. ZZ.5%C/47% Engineer : Even Deng
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Power rating DC 9V From Adapter Input AC 120V/60Hz
Tezt Mode TZ HMode
M/ : TD-W3201N
Ant. Cahle Etnizsion
No. Fred. Factor Losz EReading Lewvel Limits Margin EFemnark
[MH=) (dE/m) [dE) (dEuW) (AEBuW/m) (dBuVl/m) (dE]
1 30.000 20.10 0.583 9.75 30.68 40.00 9,32 QF
2 251.160 13.1% 1.98 22.24 37.38 46,00 g.6d Qp
3 385.900 16.18 Z.43 10.586 Z9.45 46,00 16.55 QF
4 415.940 17.40 Z.52 13 .50 33.42 46,00 12.55 QF
5 707.060 19.90 3.34 5.12 31.36 46.00 14.64 QF
3 740.040 20,30 3.44 11.25 34.99 46,00 11.01 QF
Femarks: 1. Emisszion Lewel= ALhtenns Factor + Cable Loss + Reading.

The

emission lewels that are Z0dE below the official

limit are not reported.
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Data: 1

Level {dBuvim)
80

File: E:2014 Report Data'T'TP-LINKIACS 14002 13.EM6 (2)

Drate: 2014-02-21

FCC PART 15 C (31}

40
\fﬁiyﬂ&wjj | q %vﬁww¥hv“ﬁNM““
030 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. 3m Chawber Data no. HE
Dis. / Ant. 3m 2013 CBL6112D 35375 Ant. pol. VERTICAL
Limit FCC PART 15 € (3M)
Env. / Ins. Z22.5%C/47% Engineer Even Deng
EUT 150Mbps Wireless N ADSLZ+ HModem Router
Power rating DC 9V From Adapter Input AC 1Z0V/60Hz
Test Mode TE Mode
M/W: TD-WE501N
Ant. Cahle Emission
jufa] Fredqg Factor Loss FReading Lewvel Limits Margin Remark
[HH=) [dB/m) [dE) [dBuv) (dBuW/m)] (dBuV/m) [dE)
1 30.o000  Zo.10 0.53 15.44 36.37 40.00 3.63 QF
Z 65.5800 6.74 1.27 23,23 31.24 40.00 g.76 QF
3 148.340 11.38 1.59 19.79 32.76 43 .50 i0.74 QF
4 251.160 13,16 1.95 158.53 33.67 46.00 12.33 QF
= 419.940 17.40 2.52 12.16 32.05 46.00 13.9:2 QF
& §z0.550 Z0.91 3.67 a.01 33.59 46.00 12.41 QF
Femarks: 1. Emission Lewel= Lntenna Factor + Cable Loss + Reading.

Frequency: 1GHz~18GHz

The emission lewels that are £20dE kelow the official
limit are not reported.
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Data: 1

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. t 1

3m 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z .11k Z412MH=z Tx MNode

TD-W3901N
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Data: 2 File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)
120 Lewel (dBuvim) Date: 2014-02-27

FCC PART 15C PEAK

60 .
FCC PART 15C iy
udﬂﬂﬂ G800, 9600, 12400, 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. HI
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C FPEAKE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEES0Z.11kb 241-MHz Tx Hode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dB/m) [dE) [dE) [dBuv) [ABuW/m) (dBuW/m) [dE)
1 4524.000 32.88 8.58 35.70 45.67 51.43 54.00 Z.57 Average
Z 4524.000 32.88 8.58 35.70 53.11 E8.87 74.00 15.13 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.
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Data: 3

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. HE]

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z .11k Z412MH=z Tx MNode

TD-W3901N
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Data: 4 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
4 FCC PART 15C AV
udﬂﬂﬂ G800, 9600, 12400, 15200. 18000
Frequency (MHz)
Fice no. : 3m Chawber Data no. HE
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : HORIZOWTAL
Limit : FCC PART 15C FPEAKE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEES0Z.11kb 241-MHz Tx Hode
n/N : TD-WSS01N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dB/m) [dE) [dE) [dBuv) [ABuW/m) (dBuW/m) [dE)
1 4524.000 32.88 8.58 35.70 43 .05 45.581 54.00 5.19 Average
Z 4524.000 32.88 8.58 35.70 49, 65 E5.44 74.00 15.56 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.
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Data: & File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-02-27
1
FCC PART 15C PEAK
60 FCC PART 15C iy

MW

1000

Fice no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :

Test Mode
M/

Mo, Fredq.
[HH=)

Femarks: 1.

1600, 2200, 2800, 3400. 4000
Frequency (MHz)

3 Chattber Data no. HE-=

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z .11k Z412MH=z Tx MNode

TDh-W3901N
Ant. Cable LHP Emission
Factor Loss factor Feading Lewvel Limits Margin Remark
(dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
28.21 5.581 35.70 106,65 105.00 74.00 -31.00 Peak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.
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Data: 6 File: G:2014 Report\T'TP-LINK\ACS14Q0213.EMG {104)
120 Lewvel (dBuYim) Date: 2014-02-27
1
FCC PART 15C PEAK
60
FCC PART 15C AW
I]1l]l]l] 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3m Chawber Data no. HE -]
Di=. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z24%C/h6% Engineer : Leo-Li
EUT 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode IEEES0Z.11h Z41ZMH= Tx Mode
n/N TDh-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) (dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
1 Z241z2.000 28.21 5.581 35.70 114,92 115.24 74.00 -39.24 Peak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-13

Data: 11

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. t 11

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z .11k Z437MH=z Tx MNode

TD-W3901N
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Data: 12 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
5 FCC PART 15C AW
0 4000 6G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. T 12
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : HORIZOWTAL
Limit : FCC PART 15C PELRE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESO0Z.11kb 2437MHz Tx Hode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) {dB/m) [dE) [dE) [dBuv) [ABuW/m) (dBuW/m) [dE)
1 4574.000 32.97 §.63 35.70 40,75 46.65 54,00 7.35 Lverage
2 4374.000 32.97 §.63 35.70 46,65 52.58 74.00 21.42 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.
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Data: 13

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. H.

3m 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z .11k Z437MH=z Tx MNode

TD-W3901N
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Data: 14 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60 4
2 i FCC PART 15C iy
ﬂdﬂﬂﬂ G800, 9600, 12400, 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. : 14
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C FPEAKE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESO0Z.11kb 2437MHz Tx Hode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dB/m) [dE) [dE) [dBuv) [ABuW/m) (dBuW/m) [dE)
1 4574.000 32.97 8.63 35.70 43 .90 49,850 54.00 4,20 Average
Z  4574.000 32.97 8.63 35.70 47.61 E3.51 74.00 z0.49 Pesak
3 9748.000 37.85 12.30 35.47 36.73 51.41 54.00 2.59 lAverage
4 9743,000 37.85 12.30 35.47 44,97 E9.65 74.00 14.35 Peak

Femarks: 1. Emisszion Lewel= Lntenns Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are 20dB below the official
limit are not reported.
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Data: 15 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-02-27
1
FCC PART 15C PEAK
60 FCC PART 15C iy

MW

1000

Fice no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :

Test Mode
M/

Mo, Fredq.
[HH=)

Femarks: 1.

1600, 2200, 2800, 3400. 4000
Frequency (MHz)

3 Chattber Data no. : 15

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z .11k Z437MH=z Tx MNode

TDh-W3901N
Ant. Cable LHP Emission
Factor Loss factor Feading Lewvel Limits Margin Remark
(dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
28.26 5.85 35.70 104,73 103.14 74,00 -Z29.,14 Peak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.
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Data: 16 File: G:2014 Report\T'TP-LINK\ACS14Q0213.EMG {104)
120 Lewvel (dBuYim) Date: 2014-02-27
1
FCC PART 15C PEAK
60
FCC PART 15C AW
I]1l]l]l] 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3m Chawber Data no. 16
Di=. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z24%C/h6% Engineer : Leo-Li
EUT 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode IEEES0Z.11h Z2437MH=z Tx Mode
n/N TDh-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) (dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
1 2437.000 28.26 5.85 35.70 114,44 11z.585 74.00 -35.85 Peak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.
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Data: 17

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. : 17

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z .11k Z4862MH=z Tx MNode

TD-W3901N
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Data: 18 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
FCC PART 15C AW
L
0 4000 6G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. t 13
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : HORIZOWTAL
Limit : FCC PART 15C PELRE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEES0Z.11b 246-2MHz Tx Hode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) {dB/m) [dE) [dE) [dBuv) [ABuW/m) (dBuW/m) [dE)
1 4924.000 33.06 g.69 35.70 39,75 45.53 54,00 §.17 LAverage
2 4924 . 000 33.06 §.69 35.70 44,95 51.03 74.00 22.97 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.
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Data: 19

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. HE =]

3m 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z .11k Z4862MH=z Tx MNode

TD-W3901N
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AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2

page  4-22

Data: 20 File: G:2014 Report\T'TP-LINK\ACS14Q0213.EMG {104)
Lewvel (dBuYim) Date: 2014-2-12
120
FCC PART 15C PEAK
60 4
7 | FCC PART 15C AW
udﬂﬂﬂ 6G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. Z0
Dis. / Ant.  3m 2013 3115 (4580) Ant. pol. VERTICAL
Limit : FCC PART 15C PELRE
Env. / In=. : 24%C/56% Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEES0Z.11b 246-2MHz Tx Hode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) (dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
1 4924.000 33.06 g.69 35.70 41,19 47.24 54,00 6.76 Lverage
2 4924 . 000 33.06 §.69 35.70 46,95 53.03 74.00 20.97 Peak
3 9345.000 37.91 12.35 35.48 36,21 50.949 54.00 3.01 Average
4 S9545.000 37.91 12.35 35.458 43 .57 58.35 T4.00 15.65 Peak
Femarks: 1. Emisszion Lewel= Lntenns Factor + Cable Loss + Reading

—imp Factor

2. The emission lewels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.23
Data: 21 File: G:2014 Report\T'TP-LINK\ACS14Q0213.EMG {104)
120 Lewvel (dBuYim) Date: 2014-02-27
1
FCC PART 15C PEAK
60
FCC PART 15C AW
I]1l]l]l] 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3m Chawber Data no. T 21
Di=. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z24%C/h6% Engineer : Leo-Li
EUT 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode IEEES0Z.11h Z46ZMH= Tx Mode
n/N TDh-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) (dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
1 Z2462.000 28.32 5.89 35.70 115.77 114,28 74.00 -40.25 Peak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.24
Data: 22 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
Level (dBuvimj) Date: 2014-2-12
120
1
FCC PART 15C PEAK
60

FCC PART 15C AW

MW

1000

Fice no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :

Test Mode
M/

Mo, Fredq.
[HH=)

Femarks: 1.

1600, 2200, 2800, 3400. 4000
Frequency (MHz)

3 Chattber Data no. I

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z .11k Z4862MH=z Tx MNode

TDh-W3901N
Ant. Cable LHP Emission
Factor Loss factor Feading Lewvel Limits Margin Remark
(dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
28.32 5.89 35.70 106,17 104. 65 74.00 -30.65 Peak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.25
Data: 31 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-02-27
1
FCC PART 15C PEAK
60

FCC PART 15C AW

W
IR T T

1000

Fice no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :

Test Mode
M/

Mo, Fredq.
[HH=)

Femarks: 1.

1600, 2200, 2800, 3400. 4000
Frequency (MHz)

3 Chattber Data no. HEcH

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11g 2Z412MH=z Tx MNode

TDh-W3901N
Ant. Cable LHP Emission
Factor Loss factor Feading Lewvel Limits Margin Remark
(dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
28.21 5.581 35.70 105,42 103.74 74,00 -29.74 Peak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4-26
Data: 32 File: G:2014 Report\T'TP-LINK\ACS14Q0213.EMG {104)
120 Lewvel (dBuYim) Date: 2014-02-27
1
FCC PART 15C PEAK
60
FCC PART 15C AW
“1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3m Chawber Data no. H s
Di=. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z24%C/h6% Engineer : Leo-Li
EUT 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode JEEEE0Z . 11g 2412MH= Tx Mode
n/N TDh-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) (dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
1 Z241z2.000 28.21 5.581 35.70 113.76 11z.08 74.00 -35.05 Peak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-27

Data: 33

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. HI

3m 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11g 2Z412MH=z Tx MNode

TD-W3901N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.28
Data: 34 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
FCC PART 15C AW
L
udﬂﬂﬂ 6G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. HECE
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PELRE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESO0Z.11g 241-MHz Tx Hode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) (dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
1 4524.000 32.885 §.55 35.70 30,23 35.99 54,00 15.01 Awverage
2 43Z24.000 32.885 §.55 35.70 45.35 51.11 74.00 22.89 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-29

Data: 35

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. HE

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11g 2Z412MH=z Tx MNode

TD-W3901N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.30
Data: 36 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
FCC PART 15C AW
F
udﬂﬂﬂ 6G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. t 36
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15C PELRE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESO0Z.11g 241-MHz Tx Hode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) (dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
1 4524.000 32.885 §.55 35.70 30.65 36.41 54,00 17.59 LAverage
2 43Z24.000 32.885 §.55 35.70 45.04 50.80 74.00 23.20 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page 4-31
Data: 37 File: G:2014 Report\T'TP-LINK\ACS14Q0213.EMG {104)
120 Lewvel (dBuYim) Date: 2014-02-28
FCC PART 15C PEAK
60
FCC PART 15C AW
“1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3m Chawber Data no. T 37
Di=. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z24%C/h6% Engineer : Leo-Li
EUT 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode JEEEE0Z . 11g 24537HMH=z Tx Mode
n/N TDh-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) (dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
1 2437.000 28.26 5.85 35.70 115.69 114.10 74.00 -40.10 Peak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.32
Data: 38 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-02-27
1
FCC PART 15C PEAK
60

FCC PART 15C AW

I

1000

Fice no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :

Test Mode
M/

Mo, Fredq.
[HH=)

Femarks: 1.

1600, 2200, 2800, 3400. 4000
Frequency (MHz)

3 Chattber Data no. T 35

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11g 2Z437MH=z Tx MNode

TDh-W3901N
Ant. Cable LHP Emission
Factor Loss factor Feading Lewvel Limits Margin Remark
(dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
28.26 5.85 35.70 103.11 101.52 74,00 -27.52 Peak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-33

Data: 39

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. HE=]

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11g 2Z437MH=z Tx MNode

TD-W3901N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.34
Data: 40 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
- FCC PART 15C AW
udﬂﬂﬂ 6G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. 40
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15C PELRE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESOZ.11g 2437MH=z Tx Hode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) (dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
1 4574.000 32.97 §.63 35.70 3l.61 37.51 54,00 16.49 LAverage
2 4374.000 32.97 §.63 35.70 45,42 51.32 74.00 2Z2.68 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-35

Data: 41

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. t 41

3m 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11g 2Z437MH=z Tx MNode

TD-W3901N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.36
Data: 42 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
- FCC PART 15C AW
udﬂﬂﬂ 6G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. HEE ¥4
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PELRE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESOZ.11g 2437MH=z Tx Hode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) (dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
1 4574.000 32.97 §.63 35.70 31.05 36.95 54,00 17.05 Average
2 4374.000 32.97 §.63 35.70 45,66 51.56 74.00 2Z2.44 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4-37
Data: 43 File: G:2014 Report\T'TP-LINK\ACS14Q0213.EMG {104)
120 Lewvel (dBuYim) Date: 2014-02-27
1
FCC PART 15C PEAK
60
FCC PART 15C AW
Pl
“1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3m Chawber Data no. HEE X1
Di=. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z24%C/h6% Engineer : Leo-Li
EUT 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode JEEEE0Z . 11g 2462HMH=z Tx Mode
n/N TDh-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) (dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
1 Z2462.000 28.32 5.89 35.70 113.94 11z.45 74,00 -35.45 Peak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.38
Data: 44 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12
1
FCC PART 15C PEAK
60 FCC PART 15C iy

e P T

1000

Fice no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :

Test Mode
M/

Mo, Fredq.
[HH=)

Femarks: 1.

1600, 2200, 2800, 3400. 4000
Frequency (MHz)

3 Chattber Data no. 44

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11g Z462MH=z Tx MNode

TDh-W3901N
Ant. Cable LHP Emission
Factor Loss factor Feading Lewvel Limits Margin Remark
(dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
28.32 5.89 35.70 103 .49 10z .00 74.00 -2Z5.00 Peak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-39

Data: 49

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. : 49

3m 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11g Z462MH=z Tx MNode

TD-W3901N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.40
Data: 50 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
- FCC PART 15C AW
0 4000 6G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. 50
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PELRE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESOZ.11g 246-2MHz Tx Hode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) (dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
1 4924.000 33.06 g.69 35.70 3l.61 37.66 54,00 16.34 Average
2 4924 . 000 33.06 §.69 35.70 45,54 51.59 74.00 2Z2.41 Pesk

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-41

Data: 51

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. t 51

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11g Z462MH=z Tx MNode

TD-W3901N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.42
Data: 52 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
5 FCC PART 15C AW
0 4000 6G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. : 52
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15C PELRE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESOZ.11g 246-2MHz Tx Hode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) (dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
1 4924.000 33.06 g.69 35.70 30.35 36.40 54,00 17.60 Average
2 4924 . 000 33.06 §.69 35.70 46.41 52.46 74.00 21.54 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.43
Data: 57 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-02-27
1
FCC PART 15C PEAK
60

FCC PART 15C AW

DIPIRNIPRITY, oottt el B

1000

Fice no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :

Test Mode
M/

Mo, Fredq.
[HH=)

Femarks: 1.

1600, 2200, 2800, 3400. 4000
Frequency (MHz)

3 Chattber Data no. HE

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11nHTZ20 Z412MHz Tx Mode

TDh-W3901N
Ant. Cable LHP Emission
Factor Loss factor Feading Lewvel Limits Margin Remark
(dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
28.21 5.581 35.70 a7.49 95.581 74.00 -21.51 Peak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.44
Data: 58 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-02-27
1
FCC PART 15C PEAK
60

FCC PART 15C AW

WWW

1000

Fice no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :

Test Mode
M/

Mo, Fredq.
[HH=)

Femarks: 1.

1600, 2200, 2800, 3400. 4000
Frequency (MHz)

3 Chattber Data no. : 55

3m 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11nHTZ20 Z412MHz Tx Mode

TDh-W3901N
Ant. Cable LHP Emission
Factor Loss factor Feading Lewvel Limits Margin Remark
(dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
28.21 5.581 35.70 112,07 110.39 74.00 -36.39 Peak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-45

Data: 59

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. HE=1=

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11nHTZ20 Z412MHz Tx Mode
TD-W3901N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.46
Data: 60 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
- FCC PART 15C iy
udﬂﬂﬂ G800, 9600, 12400, 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. HE-1n}
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : HORIZOWTAL
Limit : FCC PART 15C FPEAKE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESOZ.11nHTZ0 2412MH=z Tx Mode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dB/m) [dE) [dE) [dBuv) [ABuW/m) (dBuW/m) [dE)
1 4524.000 32.88 8.58 35.70 31.54 37.30 54.00 16.70 Average
Z 4524.000 32.88 8.58 35.70 45.94 E1.70 74.00 ZZ.30 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-47

Data: 61

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. HEN N

3m 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11nHTZ20 Z412MHz Tx Mode
TD-W3901N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.48
Data: 62 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
5 FCC PART 15C iy
udﬂﬂﬂ G800, 9600, 12400, 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. HE -
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C FPEAKE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESOZ.11nHTZ0 2412MH=z Tx Mode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dB/m) [dE) [dE) [dBuv) [ABuW/m) (dBuW/m) [dE)
1 4524.000 32.88 8.58 35.70 31.56 37.32 54.00 16.68 Lverage
Z 4524.000 32.88 8.58 35.70 45,40 Ez.18 74.00 z1.584 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4-49
Data: 63 File: G:2014 Report\T'TP-LINK\ACS14Q0213.EMG {104)
120 Lewvel (dBuYim) Date: 2014-02-27
1
FCC PART 15C PEAK
60
FCC PART 15C AW
I]1l]l]l] 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3m Chawber Data no. T B3
Di=. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z24%C/h6% Engineer : Leo-Li
EUT 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode IEEES0Z.11nHTZ0 2437MH=z Tx HMode
n/N TDh-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) (dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
1 2437.000 28.26 5.85 35.70 109,02 107.43 74.00 -33.43 Peak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.50
Data: 64 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-02-27
1
FCC PART 15C PEAK
60

FCC PART 15C AW

WMMMM

1000

Fice no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :

Test Mode
M/

Mo, Fredq.
[HH=)

Femarks: 1.

1600, 2200, 2800, 3400. 4000
Frequency (MHz)

3 Chattber Data no. HEN

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11nHTZ20 Z437MHz Tx Mode

TDh-W3901N
Ant. Cable LHP Emission
Factor Loss factor Feading Lewvel Limits Margin Remark
(dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
28.26 5.85 35.70 96.45 94.56 74,00 -Z0.56 Peak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-51

Data: 65

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. HE

3m 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11nHTZ20 Z437MHz Tx Mode
TD-W3901N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.52
Data: 66 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
FCC PART 15C iy
Z
udﬂﬂﬂ G800, 9600, 12400, 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. HE 13
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C FPEAKE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESOZ.11nHTZ0 24537MH=z Tx Mode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dB/m) [dE) [dE) [dBuv) [ABuW/m) (dBuW/m) [dE)
1 4574.000 32.97 8.63 35.70 31.57 37.47 54.00 16.53 Average
Z  4574.000 32.97 8.63 35.70 44 .90 E0.&0 74.00 23.20 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  4.53

Data: 67

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. HEN

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11nHTZ20 Z437MHz Tx Mode
TD-W3901N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.54
Data: 68 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
5 FCC PART 15C iy
udﬂﬂﬂ G800, 9600, 12400, 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. HE 1=
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : HORIZOWTAL
Limit : FCC PART 15C FPEAKE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESOZ.11nHTZ0 24537MH=z Tx Mode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dB/m) [dE) [dE) [dBuv) [ABuW/m) (dBuW/m) [dE)
1 4574.000 32.97 8.63 35.70 31.33 37.23 54.00 16.77 Average
Z  4574.000 32.97 8.63 35.70 45,42 Ez.32 74.00 z1.68 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.55
Data: 69 File: G:2014 Report\T'TP-LINK\ACS14Q0213.EMG {104)
120 Lewvel (dBuYim) Date: 2014-02-27
1
FCC PART 15C PEAK
60
FCC PART 15C AW
I]1l]l]l] 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3m Chawber Data no. HE 1=
Di=. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z24%C/h6% Engineer : Leo-Li
EUT 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode IEEES0Z.11nHTZ0 2452Z2MH= Tx HMode
n/N TDh-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) (dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
1 Z2462.000 28.32 5.89 35.70 110.01 105.52 74.00 -34.52 Peak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4-56
Data: 70 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
Level (dBuvimj) Date: 2014-2-12
120
1
FCC PART 15C_PEAK
60

FCC PART 15C AW

WMWMMW

M

1000

Fice no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :

Test Mode
M/

Mo, Fredq.
[HH=)

Femarks: 1.

1600, 2200, 2800, 3400. 4000
Frequency (MHz)

3 Chattber Data no. HERr |

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11nHTZ20 Z462MHz Tx Mode

TDh-W3901N
Ant. Cable LHP Emission
Factor Loss factor Feading Lewvel Limits Margin Remark
(dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
28.32 5.89 35.70 Q7 .63 96.14 74,00 -ZZ2.14 Peak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-57

Data: 75

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. HE

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11nHTZ20 Z462MHz Tx Mode
TD-W3901N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.58
Data: 76 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
5 FCC PART 15C iy
udﬂﬂﬂ G800, 9600, 12400, 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. HE -
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : HORIZOWTAL
Limit : FCC PART 15C FPEAKE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESOZ.11nHTZ0 2462MH=z Tx Mode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dB/m) [dE) [dE) [dBuv) [ABuW/m) (dBuW/m) [dE)
1 49z24,000 33.06 8.69 35.70 30.61 36.66 54.00 17.34 Average
Z 49z24.,000 33.06 8.69 35.70 45.95 5z .00 74.00 ZZ.00 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-59

Data: 77

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. HERrAE

3m 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11nHTZ20 Z462MHz Tx Mode
TD-W3901N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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FCC ID:TE7TDW8901NV2 page  4-60
Data: 78 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
5 FCC PART 15C iy
udﬂﬂﬂ G800, 9600, 12400, 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. HE =1
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C FPEAKE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESOZ.11nHTZ0 2462MH=z Tx Mode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dB/m) [dE) [dE) [dBuv) [ABuW/m) (dBuW/m) [dE)
1 49z24,000 33.06 8.69 35.70 31.25 37.30 54.00 16.70 Average
Z 49z24.,000 33.06 8.69 35.70 45,40 EZ.45 74.00 zZ1.55 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.61
Data: 83 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-02-27
1
i
FCC PART 15C PEAK
60 FCC PART 15C iy

T T e e A

1000

Fice no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :

Test Mode
M/

Mo, Fredq.
[HH=)

Femarks: 1.

1600, 2200, 2800, 3400. 4000
Frequency (MHz)

3 Chattber Data no. T 83

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11nHT40 Z4Z2MHz Tx Mode

TDh-W3901N
Ant. Cable LHP Emission
Factor Loss factor Feading Lewvel Limits Margin Remark
(dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
28.23 5.83 35.70 Qz.00 90.36 74.00 -16.36 Peak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.62
Data: 84 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-02-27
1
FCC PART 15C PEAK
60 FCC PART 15C iy

R g

1000

Fice no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :

Test Mode
M/

Mo, Fredq.
[HH=)

Femarks: 1.

1600, 2200, 2800, 3400. 4000
Frequency (MHz)

3 Chattber Data no. HER=E

3m 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11nHT40 Z4Z2MHz Tx Mode

TDh-W3901N
Ant. Cable LHP Emission
Factor Loss factor Feading Lewvel Limits Margin Remark
(dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
28.23 5.83 35.70 1a7.57 105.93 74.00 -31.93 Peak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-63

Data: 85

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. : 85

3m 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11nHT40 Z4Z2MHz Tx Mode
TD-W3901N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.64
Data: 86 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
- FCC PART 15C iy
udﬂﬂﬂ G800, 9600, 12400, 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. HE =11
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C FPEAKE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESOZ.11nHT40 242Z2MH=z Tx Mode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dB/m) [dE) [dE) [dBuv) [ABuW/m) (dBuW/m) [dE)
1 4544,.000 32.92 .60 35.70 31.25 37.07 54.00 16.93 lLverage
Z  4544.000 32.92 8. 60 35.70 45. 62 51.44 74.00 ZZ.56 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-65

Data: 87

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. HE =

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11nHT40 Z4Z2MHz Tx Mode
TD-W3901N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4-66
Data: 88 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
- FCC PART 15C iy
udﬂﬂﬂ G800, 9600, 12400, 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. HE ==
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : HORIZOWTAL
Limit : FCC PART 15C FPEAKE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESOZ.11nHT40 242Z2MH=z Tx Mode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dB/m) [dE) [dE) [dBuv) [ABuW/m) (dBuW/m) [dE)
1 4544,.000 32.92 .60 35.70 31.36 37.18 54.00 16.82 Average
Z  4544.000 32.92 8. 60 35.70 45,14 E1.98 74.00 ZZz.04 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.67
Data: 89 File: G:2014 Report\T'TP-LINK\ACS14Q0213.EMG {104)
120 Lewvel (dBuYim) Date: 2014-02-27
1
FCC PART 15C PEAK
60
FCC PART 15C AW
I]1l]l]l] 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3m Chawber Data no. HE=1=]
Di=. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z24%C/h6% Engineer : Leo-Li
EUT 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode IEEES0Z.11nHT40 2437MH= Tx HMode
n/N TDh-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) (dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
1 2437.000 28.26 5.85 35.70 105,67 104.08 74,00 -30.05 Peak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4-68
Data: 90 File: G:2014 Report\T'TP-LINK\ACS14Q0213.EMG {104)
120 Lewvel (dBuYim) Date: 2014-2-12
1
FCC PART 15C PEAK
60
FCC PART 15C AW
I]1l]l]l] 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3m Chawber Data no. : 80
Di=. / Ant. 3m 2013 3115 (4580) Ant. pol. : HORIZOMNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z24%C/h6% Engineer : Leo-Li
EUT 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode IEEES0Z.11nHT40 2437MH= Tx HMode
n/N TDh-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) (dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
1 2437.000 28.26 5.85 35.70 Q0. 67 §9.05 74.00 -15.05 Peak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-69

Data: 91

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. : 91

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11nHT40 Z437MHz Tx Mode
TD-W3901N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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FCC ID:TE7TDW8901NV2 page  4.70
Data: 92 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
FCC PART 15C iy
ra
udﬂﬂﬂ G800, 9600, 12400, 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. HE-= s
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : HORIZOWTAL
Limit : FCC PART 15C FPEAKE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESOZ.11nHT40 24537MH=z Tx Mode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dB/m) [dE) [dE) [dBuv) [ABuW/m) (dBuW/m) [dE)
1 4574.000 32.97 8.63 35.70 30.95 36.85 54.00 17.15 Awverage
Z  4574.000 32.97 8.63 35.70 45.15 5E1.05 74.00 ZZ.95 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-71

Data: 93

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. HE=

3m 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11nHT40 Z437MHz Tx Mode
TD-W3901N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.72
Data: 94 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
FCC PART 15C iy
Z
udﬂﬂﬂ G800, 9600, 12400, 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. HE=E
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C FPEAKE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESOZ.11nHT40 24537MH=z Tx Mode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dB/m) [dE) [dE) [dBuv) [ABuW/m) (dBuW/m) [dE)
1 4574.000 32.97 8.63 35.70 31.41 37.31 54.00 16.69 ILverage
Z  4574.000 32.97 8.63 35.70 44,53 E0.73 74.00 23.27 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page 4.73
Data: 94 File: G:2014 Report\T'TP-LINK\ACS14Q0213.EMG {104)
120 Lewvel (dBuYim) Date: 2014-02-27
1
m
FCC PART 15C PEAK
60
FCC PART 15C AW
I]1l]l]l] 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3m Chawber Data no. : 85
Di=. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z24%C/h6% Engineer : Leo-Li
EUT 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode IEEES0Z.11nHT40 245ZMH= Tx HMode
n/N TDh-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) (dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
1 Z245:2.000 28.29 5.87 35.70 106,32 104,75 74,00 -30.75 Peak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  4.74
Data: D6 File: G:2014 Report\T'TP-LINK\ACS14Q0213.EMG {104)
120 Lewvel (dBuYim) Date: 2014-02-27
1
u
FCC PART 15C PEAK
60
FCC PART 15C AW
I]1l]l]l] 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3m Chawber Data no. HE=1-1
Di=. / Ant. 3m 2013 3115 (4580) Ant. pol. : HORIZOMNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z24%C/h6% Engineer : Leo-Li
EUT 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode IEEES0Z.11nHT40 245ZMH= Tx HMode
n/N TDh-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[HH=) (dB/m) [dE) [dE) [dEuv) [ABuW/m) (dBuW/m) [dE)
1 Z245:2.000 28.29 5.87 35.70 94,34 9z2.80 74.00 -15.80 Peak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX ]

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-75

Data: 101

Lewel (dBuvim)
120

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. : 101

3m 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11nHT40 Z452MHz Tx Mode
TD-W3901N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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FCC ID:TE7TDW8901NV2 page  4.76
Data: 102 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
- FCC PART 15C iy
1
0 4000 G800, 9600, 12400, 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. 102
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C FPEAKE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESOZ.11nHT40 2452ZMH=z Tx Mode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dB/m) [dE) [dE) [dBuv) [ABuW/m) (dBuW/m) [dE)
1 4904,000 33.03 8.66 35.70 31.52 37.51 54.00 16.49 ILverage
Z  4904.000 33.03 8.66 35.70 45. 62 El.61 74.00 ZZ2.39 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-77

Data: 103
Level (dBu\Y'm)

File: G:2014 Report\T\TP-LINK'MACS 14002 13.EMG (104)

Date: 2014-2-12

120

FCC PART 15C PEAK

60

4000

Fice no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Fating :
Test Mode

M/

G800, 9600, 12400, 15200. 18000
Frequency (MHz)

3 Chattber Data no. t 103

3m 2013 3115 (4580) Ant. pol. : HORIZOMTAL

FCC PART 15C PELE

Z24%C/h6% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ HModem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEES0Z.11nHT40 Z452MHz Tx Mode
TD-W3901N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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FCC ID:TE7TDW8901NV2 page  4.78
Data: 104 File: G:2014 Report'T'\TP-LINK\ACS14Q0213.EMG (104)
120 Level (dBuvimj) Date: 2014-2-12

FCC PART 15C PEAK

60
5 FCC PART 15C iy
1
udﬂﬂﬂ G800, 9600, 12400, 15200. 18000
Frequency (MHz)
3ite no. ¢ 3m Chatber Data no. t 104
Di=. / Ant.  3m 2013 3115 (4580) Ant. pol. : HORIZOWTAL
Limit : FCC PART 15C FPEAKE
Env. / In=. : 24%C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ HModem Router
Power Hating : DC 9V From Adapter input AC 120V/60Hz
Test Mode : IEEESOZ.11nHT40 2452ZMH=z Tx Mode
n/N : TD-W3901N
int. Cahle LMP Emi=ssion
Mo, Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dB/m) [dE) [dE) [dBuv) [ABuW/m) (dBuW/m) [dE)
1 4904,000 33.03 8.66 35.70 31.52 37.51 54.00 16.49 ILverage
Z  4904.000 33.03 8.66 35.70 45,12 Ez.11 74.00 z1.89 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—hmp Factor
2. The emission lewels that are 20dE kbelow the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  5-1
5. CONDUCTED SPURIOUS EMISSIONS
5.1.Test Equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analyzer| Agilent N9030A MY51380221| Oct.31, 13 1 Year
2. Attenuator Agilent 8491B MY39262165| May.08, 13 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 | 28618/2 |May.08, 13 1 Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that

contains the highest level of the desired power.

detected.

5.4.Test result

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

PASS (The testing data was attached in the next pages.)
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Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilynt Spectram Analyzer - Swisp 84

L i3 g ! 1 T

Start Freq 1.000000000 GHz ; Aug Typac Log-Fwir
PHO; Fast g Trig: Free Run Avg|Hold== 100100
IF Gaain:Luw Aen: 10 dB

Ref Offset 21 dB
Ref 21.00 dBm
"

i et % ) |
e PR s N T SO S T U T S NP R Py, S S

Stop 10.000 GHz|
#BW 300 kHz Sweep EG60 ms (1001 pis)

i MODE TRC SCL m 1- FLMCT IO FURCTION WD TH FUNETEON VALLE

usn L-f'E, sTanes 63 Inpul Overlcad ADC over rangs

Agilynt Spectram Analyzer - Swisp 84
Ix - g 1 FOCTE] 100 10088 A ok 20, 2084
Marker 1 806.970000000 MHz ; Aug Type Log-Fwr

PHO; Fast g Trig: Free Run Avg|Hold: 261100

IF Gaain:Luw Aen: 10 dB

Peak Search

Next Peak
Ref Offset 21 dB r .
j0deid_Ref 21.00 dBm P R e s
—
MNext Pk Right
-

Next Pk Left

*1

i-d.nu.‘!,,.ﬂq_;_.r..u_h.. b A T e L o L b cutan ol RPN R
|
|

Stop 1.0000 GHz|
PiRes B 100 kHz #BW 300 kHz Sweep 92.7 ms (1001 pts)

i MODE TRC SCL ® 1- FLMCT IO FURCTION WD TH FUNETEON VALLE

806,57 MHz| 50,655 dBm |

BT L-f'E, sTans £ Algn Now, All reguired
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Agilynt Spectram Analyzer - Swisp 84
-

Marker 1 23.695000000000 GHz
PHO; Fast ¢

Trig: Free Run
-
IF Gaim:L ow

Artan: 10 dB

Ref Offset 21 dB
Ref 21.00 dBm

|
i
|
|

#BW 300 kHz

o oo s s 5 s e Vb b ah b N g 1 VT T —— Y T

o
Avg Typa: Log-Par
Avg|Hold: 11100

10k LR A 08 2T, 2TV

Next Peak

™

Peak Search

Next Pk Right
e

Next Pk Left

1

"

FLCTION FLIKC TIOH wib TH PUNCTHN VALLE

Agilynt Spectram Analyzer - Swisp 84
T = 2
Start Freq 2.310000000 GHz

PHO: Fast Ly
IF Gaim:L ow

Trig: Free Run
Aten: 10 dB

Ref Offset 21 dB
Ref 21.00 dBm

e T

Start 2.31000 GHz

PiRes B 100 kHz #BW 300 kHz

2410 51 GHz |
2,390 00 GHz|

11,359 dBm

B e e Bl

I0E 1L AN HEE 1), 2T
rack

TV

DET

o
Avg Typa: Log-Par
Avg|Hold==100M00

Mkr1 2.4

s
1t

et

Stop 2.42500 GHz|
Sweep 11.0 ms (1001 pts)

FLINCTION FURCTION WD TH FLNETEON VALLE

L-%ET*“.-!' £ ARG Now, All réquired
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Test CH6: 2437MHz

Agilymnt Spectram Analyzer - Swipl 54

. = o g ek 22 A0 P 210, 24
Start Freq 1.000000000 GHz ; Aug Typac Log-Fwr i
PHO; Fast Ly Trig: Free Run Avg|Held: 12100 i
IF Gain:Luw Aen: 10 dB L

Ref Offset 21 dB .
Ref 21.00 dBm 1

$
|

et e e ; i
- T e b I i M TR e b A oS it ek

Stop 10.000 GHz|
#BW 300 kHz Sweep 860 ms (1001 pis)

Vi MODE TREC SCL m y FLMCT IO FURCTION WAD TH FUNETEON VALLE

usn L-f'E, sTanes 63 Inpul Overlcad ADC oves rangs

Agilymnt Spectram Analyzer - Swipl 54
T = g f ] f, CE] 1E2444 20 Fob 2X), 2084
Marker 1 813.760000000 MHz _ Avg Type: Log-Par mACE Pisk Soarch
PHO; Fast Ly Trig: Free Run Avg|Hold: 200100 i

IF Gain:Luw Aen: 10 dB

NextPeak
Ref Offset 21 dB

) dEidly Ref 21.00 dBm 50.41 | —
o li

Mext Pk Right
|

Next Pk Left

*‘I

B o

Stop 1.0000 GHz|
#BW 300 kHz Sweep 92.7 ms (1001 pts)

MuR MODG TREC SC1 ® 1- FLMCT IO FURCTION wAD TH FUNETEON VALLE

usn rE. sTanE £ Algn Now, All reuirad
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Agilymnt Spectram Analyzer - Swipl 54

T = g f ] f, CE] 1245 A P 2X), 2004
Marker 1 24. 715000000000 GHz ; g Typa: Log-Par TRAL Peak Search
PHO; Fast L, 1@ Free Run Avg|Hold: 1100 e
IF Garin:L v Artan: 10 dB et

NextPeak

Ref Offset 21 dB .
jodniv Wef2100dBm
) li

Mext Pk Right
e

Next Pk Left

|
|
1
IL“-"-'" i S — ‘."\“""'" h*._g.*.“_m__u_‘_*_ e J_;_'g,ﬂ._..h.h'm T ST Sl g T 2 RUMA CRA L il 1

#BW 300 kHz

Uparm WD TREC SCL v v FLCTION FLIRCTION WD TH FLNCTEON WALLE

w0 rE. sTanE £ Algn Now, All reuirad

Test CH11: 2462MHz

Agilymnt Spectram Analyzer - Swipl 54

- L e | L CED 10136 4B 28 Fob 21, 2004

Marker 1 2463500000000 GHz . Avg Typa: Log-Par TRACE Paak Search

PHO: Fast ¢ Trig: Free Run Avg|Hold== 100100 TvH
- -

IF Garin:L v Aen: 10 dB DEt

NextPeak
Ref Offset 21 dB

gy Ref2100dBm 0 10.892 dEmyi—
v D [

y Mext Pk Right
e

Next Pk Left

|
.
|,-'w-
|
.

Start 2.45000 GHz ' Stop 2.51000 GHz|
PpiRes BW 100 kHz #BW 300 kHz Sweep 3580 ms (1001 pts)
Vi MODE TREC SCL m 1- FLMCT IO FURCTION wAD TH FUNETEON VALLE ]
- 1 EEEEE

2 b

3 CE

4 R

&

[

T

ol

2

usn rE. sTanE £ Algn Now, All reuirad
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Agilynt Spectram Analyzer - Swip 84

L i3 g ! 1 e
Start Freq 1.000000000 GHz ; Aug Typa: Log-Far
PHO; Fast Ly Trig: Free Run Avg|Hoeld: 12100

IF Gain:Luw Aen: 10 dB

Ref Offset 21 dB
Ref 21.00 dEBm

31

Stop 10.000 GHz|
Sweep 860 ms (1001 pis)

FLCTION FLIRC TICIH WAL TH PUNCTHN VALLE

L ET

Avg Typa: Log-

PHIO; Fast Ly Trig: Free Run Avg|Hold: 120100
IF Geainil v Aten: 10 dB et
Next Peak
Ref Offset 21 dB :
Ref 21.00 dEm [
Mext Pk Right
|
Next Pk Left

1
!

[ i

S i i A T e e o MO p o et M et~ e s AL prt

Stop 1.0000 GHz|
#BW 300 kHz Sweep 92.7 ms (1001 pts)

FLCTION FLIRC IO

OTH FUNCTEON

L-f'E,ET*“.-!' £ ARG Now, All required
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Agilynt Spectram Analyzer - Swip 84

I = R 1 F CTE] 1037130 A0 Fob 21, 2004
Marker 1 24.565000000000 GHz : Avg Typa: Log-Pwr iy

PHO; Fast Ly Trig: Free Run Avg|Hold: 1100 i

IF Gain:Luw Aen: 10 dB

Peak Search

Next Peak
Ref Offset 21 dB P i
)8y _Ref2100dBM 00 -95.950 dEm{EE_—
e

Mext Pk Right
e

Next Pk Left

v, g g LR --!.\-.H-.i.h‘u-h'i1“-“"‘“-IH*"'-'-r"r'-"".I-t’i“'-l"'r'ﬁﬂ"-""ll“-l"-:“i'-""l""h‘h" |

|
|

|

|

|

| 1
7 !
|

Start 10.000 GHz
YRes BW 100 kHz #VBW 300 kHz

Vi MODE TREC SCL m 1- FLMCT IO FURCTION WAD TH FUNETEON VALLE

BT L-f'E, sTanE £ Algn Now, All reuirad

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Agilynt Spectram Analyzer - Swipt 54
T o R ; T
Start Freq 2.310000000 GHz ; Avg Typa: Leg-Par
PHO; Fast Ly Trig: Free Run Avg|Hold== 100100 furt
IF Garin:L v Aen: 10 dB bt

LELE00 B Feh 1), ST
IRALE

Ref Offset 21 dB
Ref 21.00 dBm

|
|
|
|
f
|
|

T S -L;..-.--'..A-.-u...-;-..n'.-.,-u.-u_.-ul N PRI I TP IR ’
Start 2.31000 GHz ' Stop 2.42500 GHz|
PpiRes BW 100 kHz F#VBW 300 kHz Sweep 11.0 ms (1001 pts)

i MODG TREC SO0 % 1- FLINCTICR) FURCTION WD TH FUNETION VALLE
} 2404 53 GHz| 5,057 dBm| ] |
2,350 00 GHz | 42,524 dBm ]
2,400 00 GHz — d4dBm. L

BT L-f'E, sTans £ Algn Now, All réguired

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page 5-8

Agilynt Spectram Analyzer - Swipt 54
L i3 g ! 1 T
Start Freq 1.000000000 GHz ; Aug Typa: Log-Far
PHO; Fast Ly Trig: Free Run Avg|Hold: 30100
IF Gain:Luw Aen: 10 dB

Ref Offset 21 dB
Ref 21.00 dBm

.

it ! I
P Sl T PR R .
F._.__._.ﬁ.a_..a.u il R RN P T TR PR P, . FRLPT AT 1 T e

Stop 10.000 GHz|
F#VBW 300 kHz Sweep E60 ms (1001 pis)

i MODG TREC SO0 m 1- FLINCTICR) FURCTION WD TH FUNETION VALLE

usn L-f'E, sTanes g3 Inpul Ovarload ADC over rangs

] 101:14: 17 e Fab 21, 2004
Avg Typ n?LuI.Pwr rack | Peak Search
Avg|Hold: 32100 VA
LET
Next Peak
Ref Offset 21 dB

10deidy Ref 21.00 dBm e ————e e T
) li

PHO; Fast Ly Trig: Free Run
IF Garin:L v Aen: 10 dB

Next Pk Right
b

Next Pk Left

*1

ben
|'l- rr .-..IJ‘ b e 1 A SRS e M e e B Ty

Stop 1.0000 GHz|
F#VBW 300 kHz Sweep 92.7 ms (1001 pts)

4Ll " y FLINCTICR) FLRCTION W MY

OTH FUNCT

BT L-f'E, sTans £ Algn Now, All réguired
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Agilynt Spectram Analyzer - Swipt 54

Marker 1 24.850000000000 GHz ; Avg Type: Log-Pwr Peak Search
PHO; Fast Ly Trig: Free Run Avg|Hoeld: 1100
IF Gain:Luw Aen: 10 dB

Next Peak
Ref Offset 21 dB . i
derdy Ref21.00dBm 0000000000000 -94.5U1 dOmyEE
—
MNext Pk Right
-

Next Pk Left

1

¢

wa--ﬂ—u-r-m-:nw Lk Lo H.._w.w........ﬁ_mwiwmh-ékl._t,ﬂ-w_.la-..lf-,‘-mxr...,. :F_-'!"—lq...‘.l:'r-.r.‘q‘yl-m-m'-_ﬂf |

Start 10.000 GHz
Res BW 100 kHz #VBW 300 kHz

i MODG TREC SO0 m 1- FLINCTICR) FURCTION WD TH FUNETION VALLE

Test CH6: 2437MHz

Agilynt Spectram Analyzer - Swip 84
LY & K5 S A0 P 200, 2014

Start Freq 1.000000000 GHz : Avg Typa: Log-Pwr i
PHO; Fast Ly Trig: Free Run Avg|Hold: 120100 .
IF Gain:Luw Aen: 10 dB T

Ref Offset 21 dB .
Ref 21.00 dBm 4 im

:

i SOOI T T VOURIOPR FESSICTP AT SR V- SRS '8 R s

Stop 10.000 GHz|
#BW 300 kHz Sweep 860 ms (1001 pis)

Uparm WD TREC SCL v v FLCTION FLIRCTION wini T FLINETHON VALLE

usn L-f'E, sTanes 63 Inpul Overlcad ADC oves rangs
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Agilymnt Spectram Analyzer - Swipl 54

L ET

Marker 1 98.870000000 MHz . Avg Type: Log- Af Paak Search
PHO; Fast Ly Trig: Free Run Avg|Hold: 25100
IF Gain:Luw Aen: 10 dB

NextPeak
Ref Offset 21 dB & .
Rt 2Vo0dBM R I
Next Pk Right
P

Next Pk Left

*‘I

|

| [ |
|'| Al .-J...-I-'la_.-._; i e e e e il b oy L e e s g

1

Stop 1.0000 GHz|
PpiRes BW 100 kHz #BW 300 kHz Sweep 92.7 ms (1001 pts)

Uparm WD TREC SCL v e FLCTION FLIRCTION Wil TH FLNCTEON WALLE

usn rE. sTanE £ Algn Now, All reuirad

I e 1120 16 A P 261, 2004
Avg Typa: Log-Par Rack | Peak Ssarch
PHO; Fast L, 1@ Free Run Avg|Hold: 21100 e
IF Geatim:L vt Artan: 10 dB et

Mkr1 Next Peak
Ref Offset 21 dB WIRT : : .
Ref2i00dBm 000000000 91008 OOy |
MNext Pk Right
e

Next Pk Left

I..-.—.u..--n g v i, i ”..,L-w--uru-m.u..._h.,_‘w-,..,;.-.-.ﬂ_lrJr.xiﬂ-wp_\w-.-+,p_.nq,-\_--,-.-ﬂ-..-'ns.'1-.-'.-|.|+4..,..m'-'-w+.~.l|'- ¥

Start 10.000 GHz
YRes BW 100 kHz #VBW 300 kHz

Uparm WD TREC SCL v v FLCTION FLIRCTION

usn rE. sTanE £ Algn Now, All reuirad
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Test CH11: 2462MHz

Agilynt Spectram Analyzer - Swipt 54
L i3 f & 1034 2 B FeD 1), ST

Start Freq 1.000000000 GHz fiug Type: Log-Pwr '"f--*.

PHO; Fast Ly Trig: Free Run Avg|Hold: 12100
IF Gain:Luw Aen: 10 dB

Ref Offset 21 dB .
Ref 21.00 dBm !

1
¢

—1
T T T S —— Y
it - e PPN S SN PO O MU S 7 S S

Stop 10.000 GHz|
F#VBW 300 kHz Sweep E60 ms (1001 pis)

i MODG TREC SO0 m 1- FLINCTICR) FURCTION WD TH FUNETION VALLE

usn L-f'E, sTanes g3 Inpul Ovarload ADC over rangs

] 1054, 2 Feb 20, 2004
Avg Type: Log-Pwr rack | Peak Search
PHIO; Fast Ly Trig: Free Run Avg|Hoeld: 17100 furt
IF Garin:L v Aen: 10 dB bt

Next Peak
Ref Offzet 21 dB . .
deidly_Ref2100dBm 0000000 96U O —
) li
Next Pk Right
-

Next Pk Left

¢'I

FeEERURe B R (L R e e B T B SR R RS PR T B

Stop 1.0000 GHz|
F#VBW 300 kHz Sweep 92.7 ms (1001 pts)

U parm WD TREC SC1 " p FLCT IO FLIRC IO Wil TH FLNETHON VALLE ]

BT L-f'E, sTans £ Algn Now, All réguired
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Agilynt Spectram Analyzer - Swipt 54

X i R = fuET 7 T QD 20, 203"
Marker 1 23.800000000000 GHz ; Avg Type: Log-Pwr AL Peak Search
PHO; Fast Ly Trig: Free Run Avg|Hoeld: 1100 .
IF Garin:L v Aen: 10 dB bt

NextPeak
Ref Offset 21 dB Y .
dBidy_Ref2100dBm = 0@ 0z =0 “UA.ITJ CHMyEE
e e

Next Pk Right
b

Next Pk Left

¢ 1
l‘__ T T S ——— r‘,_\h_“__Mfm.\-"ld.l.-"-ﬂ-.l-#\l.-‘-r."‘-"-ﬂ-.lﬁ— Al BT ALy
1

Start 10.000 GHz
Res BW 100 kHz #VBW 300 kHz

i MODG TREC SO0 m 1- FLINCTICR) FURCTION WD TH FUNETION VALLE

Agilynt Spectram Analyzer - Swipt 54

L i3 g ! 1 T
Start Freq 2.450000000 GHz ; Avg Typa: Log-
PHO; Fast Ly Trig: Free Run Avg|Hold== 100100

IF Garin:L v Artan: 10 dB

Ref Offset 21 dB
Ref 21.00 dBm

= T 1
b i, R N O, SN Y A W s

|
r
i

Start 2.45000 GHz ' Stop 2.51000 GHz|
PpiRes BW 100 kHz F#VBW 300 kHz Sweep 5.80 ms (1001 pts)

FLCT IO iT FUNETEON VALLE

50 GHz |
50 GHz |

BT L-f'E, sTans £ Algn Now, All réguired
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

Agilynt Spectram Analyzer - Swipl 54

1. i3 g ! 1 T

Start Freq 1.000000000 GHz ; Aug Typac Log-Fwr
PHO Fast g Trig: Free Run Avg|Hold: 211100 .
IF Gaain:Luw Aen: 10 dB L

Ref Offset 21 dB
| B Ref 21.00 dBm
1
!

.--u"l Lo T S e
b eattt™ L - T TR NT T P PR SR VA | SV

Stop 10.000 GHz|
#BW 300 kHz Sweep EG60 ms (1001 pis)

FLCTION FLIRCTIOH Wil TH FLNETEON VALLE

Agilynt Spectram Analyzer - Swipl 54

&

Marker 1 811.820000000 MHz fiug Typa: Log-Pwr .

PHOG Fast g Trig: Free Run Avg|Hold: 341100 .
IF Gaain:Luw Aen: 10 dB e

Mkrt B11 - NextPeak
Ref Offeet 21 4B kr1 8 :
0dBidv  Ref21.00dBWM _ -55295dBm
! !
! Next Pk Right
| e
I

Next Pk Left

#BW 300 kHz Sweep 92.7 ms (1001 pts)

i MODE TRC SCL ® 1- FLMCT IO FURCTION WD TH FUNETEON VALLE

55 295 dBm |

MKr—RerLvi

usn rE. sTans £ Algn Now, All reguired
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Agilynt Spectram Analyzer - Swisp 84

1 -- 2 | F D 10116, A Fab 210, 2004 Pesk s H
Marker 1 23.980000000000 GHz _ Avg Type: Log-Par thACH FEdrmc
PHO; Fast g Trig: Free Run Avg|Hold: 11100
IF Geaim:L e Artan: 10 dB

NextPeak
Ref Offset 21 dB .
dBidlv_ Ref21.00dBm = 0200 @20 @002 “99.TA0 T
et

Next Pk Right
e

Next Pk Left

‘1

L " - g TR e
L B T T Pt Pyl et b e EE el P el o e

|
|
Start 10.000 GHz
PiRes B 100 kHz #BW 300 kHz

i MODE TRC SCL m 1- FLMCT IO FURCTION WD TH FUNETEON VALLE

23580 GHz | 53,945 dBm |

Agilynt Spectram Analyzer - Swisp 84
T o R ; T
Start Freq 2.310000000 GHz ; Avg Type: Leg-Par
PHO; Fast g Trig: Free Run Avg|Hold== 100100 i
IF Gearin:L et Aen: 10 dB DT

A0k Lt A AR HEE 2T, 2T
1RACE ]

Ref Offset 21 dB
Ref 21.00 dBm

T P B m Py
F e s
f I \

4 1| i + - |
P A D A T T

.

Start 2.31000 GHz ' Stop 2.42500 GHz|
PiRes B 100 kHz #BW 300 kHz Sweep 11.0 ms (1001 pts)

FLINCTEON &

2.404 53 GHz| '
2,380 00 GHz|
_2.400 00 GHz f—

BT L-f'E, sTans £ Algn Now, All reguired

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page 5-15

Test CH6: 2437MHz

Agilynt Spectram Analyzer - Swipt 54

L i3 g ! 1 T

Start Freq 1.000000000 GHz : Avg Typa: Log-Pwr
PHO; Fast Ly Trig: Free Run Avg|Hold: 18100
IF Gain:Luw Aen: 10 dB

Ref Offset 21 dB
10 dBidly_ Ref 21,00 dBm
| 1
¢

P L T Py I
L-'-"-A-'l-*-"""" il o, o SRS L BUNPT PR SRR S0 PSR L LRI ey
|
|
|

z ' ' Stop 10.000 GHz|
PpiRes BW 100 kHz F#VBW 300 kHz Sweep E60 ms (1001 pis)

i MODG TREC SO0 m y FLINCTICR) FURCTION WD TH FUNETION VALLE

usn L-f'E, sTanes g3 Inpul Ovarload ADC over rangs

Agilynt Spectram Analyzer - Swipt 54
1 -- 2 | F D L0 A b 210, 204
Marker 1 99.840000000 MHz _ Avg Typa: Log-Pur ma P il Search
PHO; Fast Ly Trig: Free Run Avg|Hold: 26100
IF Garin:L v Artan: 10 dB

] Next Peak
Ref Offset 21 dB .
dBidly_Ref2100dBm = 020 0©0 00z = @©-9B.UT0 CEMiyEE—
Next Pk Right
b

Next Pk Left

* 1
|‘-ﬂ...4.- B e e LB B e = B e Tt

Stop 1.0000 GHz|
F#VBW 300 kHz Sweep 92.7 ms (1001 pts)

U parm WD TREC SC1 v p FLCT IO FLIRC IO Wil TH FLNETHON VALLE

BT L-f'E, sTans £ Algn Now, All réguired
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-lqllmr Sparctiam Anl’lyﬂ.-r Swarpd 84

Markur 122 ASEDDDDDDI}UU GHz Aug Typac Log-Fair

1

¢

T Pa —— *‘.",I.'-.-.Mhl.u.—\.m-_._'.,_._.y....,.l-...,...m-‘ﬁ"ll'-'-':-.pu-f-.q-fmw-.-.v.-"-l’*l‘-'-."hl-m AT il

Stop 25.000 GHz|
PpiRes BW 100 kHz FVBW 300 kHz Sweep 143s 51 001 pts;

FLCT IO FLIkE

TICIH wAD TH

22,435 GHz| £4, 427 dBm |

WU T3
iy iy . S Peak Search

PHO; Fast Ly Trig: Free Run Avg|Hoeld: 1100
IF Garin:L v Artan: 10 dB
. Next Peak
Ref Offset 21 dB ; iy
) dEidly_ Ref 21.00 dBm —

B
! Next Pk Right
| b
|
i
| Next Pk Left
|
r
1

page  5-16

Test CH11: 2462MHz

Agilynt Spectram Analyzer - Swisp 84

L, T i ! ] & L0 BM oD 2L, S04
Start Freq 2.450000000 GHz : Avg Type: Log-Pwr i
PHO; Fast g Trig: Free Run Avg|Hold== 100100 i
IF Gearin:L et Aen: 10 dB DT

Ref Offset 21 dB
Ref 21.00 dBm

I'l'.

FLMET IO FURCTION WiD TH
50 GHz| 2,164 dBm, |
2483 500 GHz | 48,374 dBm l
5 500 000 |d-|: £3073 -:lErn..q-f

L-%ET*“.-!' £ ARG Now, All réquired
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Agilynt Spectram Analyzer - Swipt 54
L i3 g ! 1 T
Start Freq 1.000000000 GHz ; Aug Typac Log-Fair
PHO; Fast Ly Trig: Free Run Avg|Hold: 441100
IF Gain:Luw Aen: 10 dB

Ref Offset 21 dB

) dBid| Ref 21.00 dBm
T
‘1

|

B T e PARS PUPRNRER | | P T (N VIS PSP S T

Stop 10.000 GHz|
F#VBW 300 kHz Sweep E60 ms (1001 pis)

i MODG TREC SO0 m i FLINCTICR) FURCTION WD TH FUNETION VALLE

usn L-f'E, sTanes g3 Inpul Ovarload ADC over rangs

] 1T AT B ok 20, 2014
Avg Typa: Log-Pwr TrAcE ] Peak Search
Avg|Hold: 261100 VA

PHO; Fast g Trig: Free Run
IF Gearin:L et Aen: 10 dB

Next Peak
Ref Offset 21 dB .
j0deid_Ref 21.00 dBm N e+ e b
) li

Next Pk Right
e

Next Pk Left

Stop 1.0000 GHz|
Sweep 92.7 ms (1001 pts)

[iTH FLNCT LIS

L-%ET*“.-!' £ ARG Now, All réquired
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-lqllmr Spectram Anl’lyﬂ.-r Swarpd 84

3 : ¥ T 1017234073 A i 20, 20084

Markt:r 121. EEI:II]DDI]I]I]I}EIU GHz ; Avg Typa: Log-Par i Peak Search
PHO; Fast g Trig: Free Run Avg|Hold: 11100

IF Gaain:Luw Aen: 10 dB

NextPeak
Ref Offset 21 dB .
deidy Ref2400dBm 0200202020200 98 179 OO —
_ .
Next Pk Right
|

Next Pk Left

* 1
r‘"—"‘-""‘-"""'-—“""’"w-'-'l"-' ‘._J*,_.-,..;*—"JTF"‘"*'—'"MJ-_-,_.. el Mf\.-,hhd.-,l. \-ﬂ.nﬁ._,...M.1._.u.'.a_'lu-,ll..-_nm-l-h..—-_l.i-w...-_a-'._..ll |
|
|

Start 10.000 GHz

FiRes B 100 kHz #BW 300 kHz

FLCTION FLIRC IO Wil TH

21,520 GHz| L4115 dBm |

BT L-f'E, sTans £ Algn Now, All reguired

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

Agilynt Spectram Analyzer - Swipt 54

I - [ ! ] & M
Start Freq 2.310000000 GHz : Avg Typa: Log-Per
PHO; Fast Ly Trig: Free Run Avg|Hold== 100100
IF Gain:Luw Aen: 10 dB

Ref Offset 21 dB
Ref 21.00 dBm

°g l':
|
|
|
i
i’
|

Start 2.31000 GHz ' Stop 2.45000 GHz|
W Swaep 134 ms gmm pts;

I'lI

e l.-"|'| % TRC SC1

FLCT IO

x Fl [["w
2405 T8 GHz | 0,408 dBm |

2,350 00 GHz | 4
: z_mn_m_cin:_

BT L-f'E, sTans £ Algn Now, All réguired
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Agilynt Spectram Analyzer - Swipt 54

L i3 g ! 1 T
Start Freq 1.000000000 GHz : Avg Typa: Log-Pwr
PHO; Fast Ly Trig: Free Run Avg|Hold: 34100
IF Gain:Luw Aen: 10 dB

Ref Offset 21 dB
Ref 21.00 dBm

) dBidl
"I

Stop 10.000 GHz|
Sweep E60 ms (1001 pis)

i MODG TREC SO0 m 1- FLINCTICR) FURCTION WD TH FUNETION VALLE

. ET 10O A Fob 201, 284
Avg Type: Log-Par RACE | Peak Search
Avg|Hold: 18100

PHO; Fast Ly Trig: Free Run
IF Garin:L v Aen: 10 dB

[ Mext Peak
Rief Cr t21 dB T -
19 g8y Ref 21.00 dBm P e e s
) li
Next Pk Right
(|

Next Pk Left

"I

Stop 1.0000 GHz|
Sweep 92.7 ms (1001 pts)

FLCT IO FUNCTRON VALLE

BT L-f'E, sTans £ Algn Now, All réguired

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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Agilynt Spectram Analyzer - Swipt 54

1 i3 . L 1 T
Marker 1 24.745000000000 GHz : Avg Typa: Log-Pwr
PHO; Fast Ly Trig: Free Run Avg|Hoeld: 1100
IF Gain:Luw Aen: 10 dB

Peak Search

. NextPeak
Ref Offet 21 dB s
dBidy_Ref2100dBm 02 @@ 0202 9R.250 CHMIEE
RSO

Next Pk Right
e

Next Pk Left

i MODG TREC SO0 m 1- FLINCTICR) FURCTION WD TH FUNETION VALLE

Test CH4: 2437TMHz

Agilynt Spectram Analyzer - Swisp 84
L ACHZOLE T AN 6 2T, 2T

I, E L | o

Start Freq 1.000000000 GHz : Avg Typa: Log-Pwr i
PHO; Fast g Trig: Free Run Avg|Hold: 261100

IF Gaain:Luw Aen: 10 dB

Ref Offset 21 dB
10 deidly_ Ref 21,00 dBm
e Re
i

¢

i

T I e

ST LTI E N T S il e e it i L Lot

Stop 10.000 GHz|
#BW 300 kHz Sweep EG60 ms (1001 pis)

FLINCTION FURCTION WD TH FLNETEON VALLE

usn L-f'E, sTanes 63 Inpul Overlcad ADC over rangs

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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Agilynt Spectram Analyzer - Swipl 54

- e | b AL Fob 20, 2014
Marker 1 73.650000000 MHz . Avg Typa: Log-Par Af Peak Search
PHO Fast g Trig: Free Run Avg|Hold: 211100
IF Gaain:Luw Aen: 10 dB

NextPeak
Ref Offset 21 dB .
dBidly  Ref2100dBm 0000000000000 "95.509 O
| |
Next Pk Right
b

Next Pk Left

"I

r"“‘lﬂ.‘f- e et e P g R e I e P A8 5o i o

Stop 1.0000 GHz|
#BW 300 kHz Sweep 92.7 ms (1001 pts)

Uparm WODGE TREC L

o FLNCTICH FURCTION WiD TH FUNCTEON VALLE

Lr'E,ET*“-I!' £ ARG Now, All réquired

& £l LCH 2 R 0 2T, TN
Avg Type: Log-Pwr 1HACE Peak Search
Avg|Hold: 11100 TvH
DET

PHOG Fast g Trig: Free Run
IF Gearin:L et Aen: 10 dB

NextPeak
Ref Offset 21 dB .
Ref 21.00 dBm o
Next Pk Right
(|

Next Pk Left

*'i

Lr'E,ET*“-I!' £ ARG Now, All réquired
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Test CH7: 2452MHz

Agilynt Spectram Analyzer - Swipt 54
LY & - 1 A Fob 211, 2004

Start Freq 1.000000000 GHz fiug Type: Log-Pwr ""--*.

PHO; Fast Ly Trig: Free Run Avg|Hold: 18100
IF Gain:Luw Aen: 10 dB

Ref Offset 21 dB
10 dBidly_ Ref 21,00 dBm
e
1
|

el T ey | .
’_4,-4-.-.-—!—---"” e i B e T P PP T S PR

Stop 10.000 GHz|
F#VBW 300 kHz Sweep E60 ms (1001 pis)

i MODG TREC SO0 m y FLINCTICR) FURCTION WD TH FUNETION VALLE

2440 GHz| =1.742 dBm |

usn L-f'E, sTanes g3 Inpul Ovarload ADC over rangs

& £l L0 20 A0 21, STV

Avg Type: Log-Pwr 1rack | Peak Search
PHO; Fast Ly Trig: Free Run Avg|Hold: 211100 furt
IF Gain:Luw Aen: 10 dB Dt

Next Peak
Ref Offset 21 dB
Ref 21.00 dBm A e it b,
MNext Pk Right

Next Pk Left

"I

o B e P B T il o oL SN

Stop 1.0000 GHz|
F#VBW 300 kHz Sweep 92.7 ms (1001 pts)

U parm WD TREC SC1 v e FLCT IO FLIRC IO Wil TH FLNETHON VALLE

55,67 MHz| £6,255 dBm |

BT L-f'E, sTans £ Algn Now, All réguired
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Agilynt Spectram Analyzer - Swipt 54

ix . 3t : — e
Marker 1 24.835000000000 GHz : Bvg Typa: Log-Par IRACE L] BAC
PHO; Fast L, 10g: FreeRun Avg|Hold: 1100 e
IF Geatim:L vt Artan: 10 dB et

d Next Peak
Ref Offet 21 dB o
dBidv__ Ref21.00dBm 0000000000000 oo e |
RSO
Next Pk Right
|

Next Pk Left

|
|
|
|
|
|
I
|

[ S b O e e Rppep—" R L R
1
|

Start 10.000 GHz

BiRes BW 100 kHz #VBW 300 kHz

i MODG TREC SO0 m 1- FLINCTICR) FURCTION WD TH FUNETION VALLE

Agilynt Spectram Analyzer - Swipt 54
L -- (TR | F D 131113 AR Feb 201, 2004
Start Freq 2.425000000 GHz : Avg Typa: Log-Per i
PHO; Fast Ly Trig: Free Run Avg|Hold== 100100 furt
IF Garin:L v Aen: 10 dB et

Ref Offset 21 dB
Ref 21.00 dBm

e 3

e
FL"" )

Start 2.42500 GHz ' Stop 2.51000 GHz|
PpiRes BW 100 kHz F#VBW 300 kHz Sweep E.13ms (1001 pts)

i MODG TREC SO0

FLINCTEON VALLS

2435710 GHz |

[, &
2 2483 500 GHz |
38 2500000 GHz| .
4 !
]
[
T
a8
9
10 K [
1
12

BT L-f'E, sTans £ Algn Now, All réguired
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6. BAND EDGE COMPLIANCE TEST
6.1.Test Equipment
Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1| Spectrum | p ijont N9030A |MYS51380221| Oct31,13 | 1Year
Analyzer
2. Amp HP 8449B 3008A08495 | May.08, 13 1 Year
3. Antenna EMCO 3115 9607-4580 | May.08, 13 1Year
4. | HF Cable | Hubersuhne |Sucoflex104 - May.08, 13 1 Year
6.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

6.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(@) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

6.4.Test Results
Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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Data: 7 File: G:2014 Report\T\TP-LINKACS 1400213 EMG {104)
120 Level {dBuvim) Date: 2014-02-27
4
/% CC PART|15C PEA
60 1
0 2310 2333, 2356, 23790, 2402, 2425
Frequency (MHz)
Zite no. 3 Chattber Iacs no. HEar
Dis. / Ant. 3 2013 3115 (45380) int. pol. : VERTICAL
Limit FCC PART 15C FPELAE
Env. / In=a. Z3¥CFEAY Engineer : Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEES02 .11k 241Z2MH=z Tx Mode
M/ TD-WS901H
Ant. Cahle LMP Emission
No. Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
(MH=) {dE/m) (dE) [dE) [dBuv) (ABuV/m) (dBuV/m) [dB)
1 2390.000 Z8.16 5.78 35.70 55.68 56.92 74.00 17.08 Peak
2 2399.125 28.18 5.80 35.70 79.12 7. 40 74.00 -3.40 Peak
3 2400.000 Z5.18 E.8&0 35.70 77.27 75.558 74.00 -1.55 Peak
4 2412.005 28.21 E.81 35.70 115.13 113.45 74.00 -39.45 Pesak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Feading
—imp Factor

2. The ewission lewvels that are 20d4E below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072
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Data: 8 File: G:2014 Report'Ti\TP-LINK\ACS14Q0213.EMG6 {104)
Level {(dBuvimy) Date: 2014-02-27
120
5
K|
&
60
FCC PART 15C AW
0 2310 2333. 2356. 2370, 2402. 2425
Frequency (MHz)
3ite no. 3w Charber Dats no. HE=1
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. WVERTICLAL
Limit FCC PART 15C AW
Env. / In=. 24*C/50% Engineer Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEES0Z.11b 2412MH=z Tx HMode
M/ Th-WS201N
Ant. Cable ALHF Emission
Nao. Freqg Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
1 2372.905 28.12 5.76 35.70 45.56 46.74 54.00 T.26 Average
2 Z390.000 28.16 5.75 35.70 46.53 44,77 54.00 Q.23 ALverage
3 2398.780 28.18 5.80 35.70 75.11 73.39 54.00 -19.39 lLverage
4 2400.000 28.18 5.80 35.70 TI.42 71.70 54.00 -17.70 Average
5 Z411.z00 28.Z20 5.581 35.70 111.53 109.54 54.00 -55.84 Average

—imp Factor

Emni=z=zion Lewel= Antenha Factor + Cable Loss + Reading

Zz. The ewission lewvels that are Z0d4dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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Data: 9 File: G:2014 Report'Ti\TP-LINK\ACS14Q0213.EMG6 {104)
Level {(dBuvimy) Date: 2014-02-27
120
]
FLC PART|15C PEAK
.
60
12
WMWWMWW
0 2310 2333. 2356. 2370, 2402. 2425
Frequency (MHz)
3ite no. 3m Chamber Data no. HE=|
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : HORIZONTALL
Limit FCC PART 15C PEAK
Env. / In=. 24*C/50% Engineer : Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEES0Z.11b 2412MH=z Tx HMode
M/ Th-WS201N
Ant. Cable ALHF Emission
Nao. Fregq. Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
1 Z2388.545 28.15 5.758 35.70 52.386 50.59 74.00 23.41 Peak
2 Z390.000 28.16 5.75 35.70 51.53 49,77 74.00 24.23 Peak
3 2399.1:25 28.18 5.80 35.70 68.35 66.63 74.00 7.37 Peak
4 2400.000 28.18 5.80 35.70 67.03 65.31 74,00 §.69 Peak
5 Z41z2.005 28.21 5.581 35.70 106.09 104.41 74.00 -30.41 Peak

Femarks: 1. Emiszsion Lewvel= Antenna Factor + Cshle Loss + Reading
—imp Factor
Z. The emission lewvels that are Z0d4AE below the official
limit are not reported.

Audix Technology (Shenzhen) Co.,

Ltd. Report No. ACS-F14072




AUDIX )

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page 6.5

Data: 10 File: G:2014 ReportiT\TP-LINK\ACS140Q0213.EMG6 (104)
120 Level (dBuYiim) Date: 2014-02-27
]
60 }’/?'!'1

FCC PRRT 15C &

2310 2333. 2356. 2370, 2402. 2425
Frequency (MHz)
3ite no. 3m Chamber Data no. 10
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZOWTAL
Limit FCC PART 15C AW
Env. / In=. 24*C/50% Engineer Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEES0Z.11b 2412MH=z Tx HMode
M/ Th-WS201N
Ant. Cable ALHF Emission
Mo Freqg Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
1 2373.020 28.12 5.76 35.70 40.1%9 38.37 54.00 15.63 Average
2 Z390.000 28.16 5.75 35.70 39,17 37.41 54.00 16.59 ALverage
3 2399.1:25 28.18 5.80 35.70 63.59 61.87 54.00 -7.87 lLverage
4 2400.000 28.18 5.80 35.70 g2.51 60,79 54,00 -6.79 lLAverage
5 Z411.z00 28.Z20 5.581 35.70 10z.14 100.45 54.00 -46.45 lLverage

—imp Factor

Emni=z=zion Lewel= Antenha Factor + Cable Loss + Reading

Zz. The ewission lewvels that are Z0d4dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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Data: 23 File: G:2014 Report'Ti\TP-LINK\ACS14Q0213.EMG6 {104)
120 Level {(dBuvimy) Date: 2014-02-27
1
FCC PART 15C PEAK
3
60 kw““““ﬂ%NmAﬂmhvkﬁ&ikdﬂﬂw%ﬂqwﬁﬂ
0 2450 2462. 2474, 2486. 2498. 2510
Frequency (MHz)
3ite no. 3w Charber Dats no. 23
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. WVERTICLAL
Limit FCC PART 15C PEAK
Env. / In=. 24*C/50% Engineer Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEES0Z.11b 246ZMHz Tx HMode
M/ Th-WS201N
Ant. Cable ALHF Emission
Nao. Fregq. Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
1 2462.000 28.32 5.89 35.70 115.51 114.02 74.00 -40.02 Peak
2 Z483.500 28.36 5.92 35.70 55.29 56.87 74.00 17.13 Peak
3 2484.320 28.37 5.92 35.70 60.90 59.49 74.00 14.51 Peak
4 Z500.000 258.40 5.94 35.70 58.80 57.44 74,00 16.56 Peak

Bemarks: 1. Emission Lewvel= Antenna Factor + Cabhle Loss + Beading
—imp Factor

2. The ewission lewvels that are 20d4E below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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Data: 24 File: G:2014 Report'Ti\TP-LINK\ACS14Q0213.EMG6 {104)
Level {(dBuvimy) Date: 2014-02-27
120
1
60
FCC PART 15C W
2 34
_f_‘—‘-m.__h‘_\_'_n_‘_'_'r_,rf_'“‘""_‘_“-..‘_\_
0 2450 2462. 2474, 2486. 2498. 2510
Frequency (MHz)
3ite no. 3m Chamber Data no. z4
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. WVERTICLAL
Limit FCC PART 15C AW
Env. / In=. 24*C/50% Engineer Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEES0Z.11b 246ZMHz Tx HMode
M/ Th-WS201N
Ant. Cable ALHF Emission
Nao. Fregq. Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
1 2461.220 28.31 5.89 35.70 112,23 110,73 54.00 -56.73 Lverage
2 Z483.500 28.36 5.92 35.70 49,587 45.45 54.00 5.55 ALverage
3 Z500.000 28.40 5.94 35.70 51.32 49,94 54.00 4.04 Average
4 Z501.1z20 258.40 5.94 35.70 51.46 50.10 54,00 3.90 Average

Bemarks: 1. Emission Lewvel= Antenna Factor + Cabhle Loss + Beading
—imp Factor

2. The ewission lewvels that are 20d4E below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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Data: 25

File: G:2014 ReportiT\TP-LINK\ACS140Q0213.EMG6 (104)

Level (dBuYiim)

120

Date: 2014-02-27

FCC PART 15C PEAK

60

2450

3ite no.
Di=s. / Ant.
Limit

Env. / In=.
EUT

Fower Rating
Test Mode
MAI

2462,

3w Charber

31 2013 3115

FCC PART 15C

24*C/56%

2474, 2486. 2498. 2510
Frequency (MHz)
Data no. 1 25
[4550) Ant. pol. : HORIZONTALL
PELE
Engineer : Leo-Li

150Mhps Wireless N ADSLZ+ Modem Router
DC 9V From Adapter input AC 1Z0V/60He
IEEES0Z .11k Z462MHz Tx Mode

TDh-WS201N
Ane. Cahle
Factor Loss
(B m) [dE)
28.32 j=3=]

LMFP
factor
[dE)

Emission
Reading Lewvel Limits Margin BEemark
[dEuv) (ABuW/m) (dBuv/m) [dE)

105.08 103.59 74.00 -29.59 Peak
51.96 50.54 74.00 23.46 Peak
54.32 52.91 74.00 21.09 Peak
52.87 51.51 74,00 22.49 Peak

Remarks: 1.

Emizzion Lewel= Antenna Factor + Cable Loszs + Reading

—imp Factor

The ewission lewels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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Data: 26 File: G:2014 Report'Ti\TP-LINK\ACS14Q0213.EMG6 {104)
Level {(dBuvimy) Date: 2014-02-27
120
1
60
FCC PART 15C B
2 34
_H_'_FF_H-""H_.—\_\_H"_'-"’_‘_._\_‘-‘_"‘H_
0 2450 2462. 2474, 2486. 2498. 2510
Frequency (MHz)
3ite no. 3m Chamber Data no. Z6
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZOWTAL
Limit FCC PART 15C AW
Env. / In=. 24*C/50% Engineer Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEES0Z.11b 246ZMHz Tx HMode
M/ Th-WS201N
Ant. Cable ALHF Emission
Nao. Freqg Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
1 2461.220 28.31 5.89 35.70 101,62 100,12 54.00 -46.12 Lverage
2 Z483.500 28.36 5.92 35.70 40.23 35.581 54.00 15.19 ALverage
3 Z500.000 28.40 5.94 35.70 41.76 40.40 54.00 13.60 Average
4 Z501.1z20 258.40 5.94 35.70 41.51 40.45 54,00 13.55 Average

Remarks: 1.
—imp Factor

Emizzion Lewel= Antenna Factor + Cable Loszs + Reading

2. The ewission lewvels that are 20d4E below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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Data: 27 File: G:2014 Report'Ti\TP-LINK\ACS14Q0213.EMG6 {104)
120 Level {(dBuvimy) Date: 2014-02-27
3
1 FCC PART 15C PEAK
60
0 2310 2333. 2356. 2370, 2402. 2425
Frequency (MHz)

3ite no. 3w Charber Dats no. Z7
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. WVERTICLAL
Limit FCC PART 15C PEAK
Env. / In=. 24*C/50% Engineer Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEEG0Z .11y 2412MH=z Tx Mode
M/ Th-WS201N

Ant. Cable ALHF Emission

Fregq. Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)

2390.000 28.16 5.758 35.70 74,69 Ta2.93 74.00 1.07 Peak
2400.000 28.18 5.80 35.70 93,59 91.87 74.00 -17.87 Peak
2418.100 28.22 5.82 35.70 114.89 113.23 74.00 -39.23 Peak

Femarks: 1.

Emis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are Z0dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072




AUDIX )

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  6-11

Data: 28 File: G:2014 Report'Ti\TP-LINK\ACS14Q0213.EMG6 {104)
Level {(dBuvimy) Date: 2014-02-27
120
3
2
60
1 FCC PART [15C W
0 2310 2333. 2356. 2370, 2402. 2425
Frequency (MHz)
3ite no. 3w Charber Dats no. Z5
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. WVERTICLAL
Limit FCC PART 15C AW
Env. / In=. 24*C/50% Engineer Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEEG0Z .11y 2412MH=z Tx Mode
M/ Th-WS201N
Ant. Cable ALHF Emission
Mo Fregq. Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
1 2390.000 28.16 5.758 35.70 54.46 52.70 54.00 1.30 Average
2 Z400.045 28.18 5.80 35.70 70.52 65.580 54.00 -14.80 Average
3 Z416.145 28.22 5.82 35.70 105.21 103.55 54.00 -49.55 lLverage
Femarks: 1. Emission Lewel= Antenna Factor + Cshle Loss + Feading
—imp Factor
Z. The emission lewvels that are Z0d4dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072




AUDIX )

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.

page  6-12

Data: 29 File: G:2014 ReportiT\TP-LINK\ACS140Q0213.EMG6 (104)
120 Level (dBuYiim) Date: 2014-02-27
3
FCC PART 15C PEA/
60 1

2310

3ite no.
Di=s. / Ant.
Limit

Env. / In=.
EUT

Fower Rating
Test Mode
MAI

Nao. Fregq.
[MH=)

1 Z390.000
2 Z2400.000

2333. 2356. 2370, 2402
Frequency (MHz)

3w Charber Dats no. HE-A=]

3m 2013 3115 (4580) Ant. pol. : HORIZONTALL

FCC PART 15C PEAK

24*C/50% Engineer : Leo-Li

150Mhps Wireless N ADSLZ+ Modem Router

2425

Femark

DC 9V From Adapter input AC 1Z0V/60He

IEEES0Z.11y 2412MHz Tx HMode

Th-WS201N
Ant. Cable ALHF Emission
Factor Loss factor Reading Lewvel Limits Margin
(B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
28.16 5.758 35.70 58.25 56.49 74.00 17.51
28.18 5.80 35.70 83.28 g1.56 74.00 -7.586
28.21 5.82 35.70 105.11 103 .44 74.00 -29.44

3 Z2414.995

Femarks: 1.

Emis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are Z0dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072




AUDIX )

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.

page

6-13

Data: 30

Level (dBuYiim)
120

File: G:2014 ReportiT\TP-LINK\ACS140Q0213.EMG6 (104)
Date: 2014-02-27

60

24 FCC PART [15C

M

=

2310 2333. 2356. 2370, 2402. 2425
Frequency (MHz)
3ite no. 3w Charber Dats no. 30
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : HORIZONTALL
Limit FCC PART 15C AW
Env. / In=. 24*C/50% Engineer : Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEEG0Z .11y 2412MH=z Tx Mode
M/ Th-WS201N
Ant. Cable ALHF Emission
Nao. Fregq. Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
1 2390.000 28.16 5.758 35.70 4z.1%9 40.43 54.00 13.57 Average
2 Z400.000 28.18 5.80 35.70 56.90 55.15 54.00 -1.18 ALverage
3 Z416.145 28.22 5.82 35.70 95.63 93.97 54.00 -39.97 lLverage

Femarks: 1. Emission Lewel= Antenna Factor + Cshle Loss + Feading
—imp Factor
Z. The emission lewvels that are Z0d4dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX )

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  6-14

Data: 45 File: G:2014 Report'Ti\TP-LINK\ACS14Q0213.EMG6 {104)
Level {(dBuvimy) Date: 2014-02-27
120
1
—.. L~
FCC PART 15C PEAK
60
I 4
(R FIY NYPRU I . JUTVA SPTOP TP
0 2450 2462. 2474, 2486. 2498. 2510
Frequency (MHz)
3ite no. 3w Charber Dats no. 45
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZOWTAL
Limit FCC PART 15C PEAK
Env. / In=. 24*C/50% Engineer Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEEG0Z .11y 2462MH=z Tx Mode
M/ Th-WS201N
Ant. Cable ALHF Emission
Nao. Freqg Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
1 2455.100 28.31 5.85 35.70 103.47 101.96 74.00 -27.986 Peak
2 Z483.500 28.36 5.92 35.70 55.20 53.758 74.00 Z0.22Z Peak
3 Z2484.020 28.36 5.92 35.70 56.36 54.94 74.00 19.06 Peak
4 Z500.000 258.40 5.94 35.70 51.44 50.05 74,00 23.92 Peak

Remarks: 1.
—imp Factor

Emizzion Lewel= Antenna Factor + Cable Loszs + Reading

2. The ewission lewvels that are 20d4E below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX )

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.

page  6-15

Data: 46 File: G:2014 Report'Ti\TP-LINK\ACS14Q0213.EMG6 {104)
Level {(dBuvimy) Date: 2014-02-27
120
1
60
FCC PART 15C B
\?
— 3
0 2450 2462. 2474, 2486. 2498. 2510
Frequency (MHz)
3ite no. 3w Charber Dats no. 45
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : HORIZONTALL
Limit FCC PART 15C AW
Env. / In=. 24*C/50% Engineer : Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEEG0Z .11y 2462MH=z Tx Mode
M/ Th-WS201N
Ant. Cable ALHF Emission
Nao. Fregq. Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
1 2457.380 28.31 5.85 35.70 93.79 92.28 54.00 -38.28 ALverage
2 Z483.500 28.36 5.92 35.70 41.59 40.17 54.00 13.83 ALverage
3 Z500.000 28.40 5.94 35.70 38.79 37.43 54.00 16.57 ALverage

Femarks: 1.

Emis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are Z0dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072




AUDIX )

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.

page  6-16

Data: 47 File: G:2014 Report'Ti\TP-LINK\ACS14Q0213.EMG6 {104)
Level {(dBuvimy) Date: 2014-02-27
120
1
L
FCC PART 15C PEAK
ey B
60 W
B L wE LR
0 2450 2462. 2474, 2486. 2498. 2510
Frequency (MHz)
3ite no. 3w Charber Dats no. 47
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. WVERTICLAL
Limit FCC PART 15C PEAK
Env. / In=. 24*C/50% Engineer Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEEG0Z .11y 2462MH=z Tx Mode
M/ Th-WS201N
Ant. Cable ALHF Emission
Nao. Fregq. Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
1 2459.180 28.31 5.85 35.70 113.32 111.581 74.00 -37.81 Peak
2 Z483.500 28.36 5.92 35.70 69,64 65.22 74.00 5.78 Peak
3 2483.780 28.36 5.92 35.70 70.09 68.67 74.00 5.33 Peak
4 Z500.000 258.40 5.94 35.70 57.49 56.13 74,00 17.87 Peak

Bemarks: 1. Emission Lewvel= Antenna Factor + Cabhle Loss + Beading
—imp Factor

2. The ewission lewvels that are 20d4E below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX )

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.

page  6-17

Data: 48 File: G:2014 Report'Ti\TP-LINK\ACS14Q0213.EMG6 {104)
Level {(dBuvimy) Date: 2014-02-27
120
1
60
~ FCC PART 15C B
'\
\\H“ﬁH—___,Fﬁ____jtgnh__h__ﬁ_
0 2450 2462. 2474, 2486. 2498. 2510
Frequency (MHz)
3ite no. 3w Charber Dats no. 45
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. WVERTICLAL
Limit FCC PART 15C AW
Env. / In=. 24*C/50% Engineer Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEEG0Z .11y 2462MH=z Tx Mode
M/ Th-WS201N
Ant. Cable ALHF Emission
Mo Fregq. Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
1 2459.4:20 28.31 5.85 35.70 103.72 10z.:21 54.00 -45.21 ALverage
2 Z483.500 28.36 5.92 35.70 53.40 51.95 54.00 2.02 Average
3 Z500.000 28.40 5.94 35.70 45.38 44,02 54.00 9.98 lLverage
Femarks: 1. Emission Lewel= Antenna Factor + Cshle Loss + Feading
—imp Factor
Z. The emission lewvels that are Z0d4dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  §-18
Data: 53 File: G:2014 Report'Ti\TP-LINK\ACS14Q0213.EMG6 {104)
120 Level {(dBuvimy) Date: 2014-02-27
3
/FCCF"ART 150 PEAK
1"1-/
0 2310 2333. 2356. 2370, 2402. 2425
Frequency (MHz)
3ite no. 3w Charnber Dats no. : 53
Dis. / Ant. o 3m 2013 3115 (4580) int. pol. : VERTICAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : 24*C/56% Engineer : Leo-Li
EUT : 150Mhps Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0V/60Hz
Test Mode : IEEESO0Z.11nHTZ20 Z241=MH=z Tx Mode
M/ ¢ TD-WSS01M
Ant. Cable ALHF Emission
Mo Fregq. Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
1 2390.000 28.16 5.758 35.70 67,52 65,76 74.00 §.24 Peak
2 Z400.000 28.18 5.80 35.70 §9.32 g7.60 74.00 -13.60 Peak
3 Z416.145 28.22 5.82 35.70 11z2.06 110.40 74.00 -36.40 Peak

Femarks: 1. Emission Lewel= Antenna Factor + Cshle Loss + Feading
—imp Factor
Z. The emission lewvels that are Z0d4dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072




AUDIX )

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.

page  6-19

Data: 54 File: G:2014 Report'Ti\TP-LINK\ACS14Q0213.EMG6 {104)
Level {(dBuvimy) Date: 2014-02-27
120
3
60 2
/] FCC PART 16C &
1/
_‘_,_,_.._\_,_.—'-"’F'
_—‘w
0 2310 2333. 2356. 2370, 2402. 2425
Frequency (MHz)
3ite no. 3w Charber Dats no. : 54
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. WVERTICLAL
Limit FCC PART 15C AW
Env. / In=. 24*C/50% Engineer Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEES0Z.11nHT20 Z241=MHz Tx Mode
M/ Th-WS201N
Ant. Cable ALHF Emission
Nao. Fregq. Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m)
1 2390.000 28.16 5.758 35.70 47.55 45.79 54.00 . Lverage
2 Z400.000 28.18 5.80 35.70 59.99 55.27 54.00 -4.27 Lverage
3 Z2417.525 28.22 5.82 35.70 101.94 100.28 54.00 -46.28 ALverage

Femarks: 1.

Emis=zion Lewel= Antenna Factor + Cable Loss + Reading

—imp Factor

2. The ewission lewels that are Z04AE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072




AUDIX )

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.
page  6-20

Data: 55 File: G:2014 Report\T\TP-LINKACS 1400213 EMG {104)
120 Level {dBuvim) Date: 2014-02-27
4
CC PART 15C PE
¥
60

2310

3ite no.
Di=s. / Ant.
Limit

Env. / In=.
EUT

Fower Rating
Test Mode
MAI

2333. 2356. 2370, 2402. 2425
Frequency (MHz)

3w Charber Dats no. : 55

3m 2013 3115 (4580) Ant. pol. : HORIZONTALL

FCC PART 15C PEAK

24*C/50% Engineer : Leo-Li

150Mhps Wireless N ADSLZ+ Modem Router

DC 9V From Adapter input AC 1Z0V/60He

IEEES0Z.11nHT20 Z241=MHz Tx Mode

Th-WS201N
Ant. Cable ALHF Emission
Factor Loss factor Reading Lewvel Limits Margin BEemark
(B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
28.13 5.76 35.70 49,97 45. 16 74.00 25.84 Peak
28.16 5.75 35.70 45.79 47 .03 74.00 26.97 Peak
28.18 5.80 35.70 73,50 71.78 74.00 2.22 Peak
28.20 5.581 35.70 97,49 95.80 74.00 -21.80 Pesak

Remarks: 1.

Emizzion Lewel= Antenna Factor + Cable Loszs + Reading

—imp Factor

The ewission lewels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




AUDIX )

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-21

Data: 56 File: G:2014 Report'Ti\TP-LINK\ACS14Q0213.EMG6 {104)
Level {(dBuvimy) Date: 2014-02-27
120
3
60
FOC PART 15C BV
2 k
1
0 2310 2333. 2356. 2370, 2402. 2425
Frequency (MHz)
3ite no. 3m Chamber Data no. HE=1-]
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : HORIZONTALL
Limit FCC PART 15C AW
Env. / In=. 24*C/50% Engineer : Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEES0Z.11nHT20 Z241=MHz Tx Mode
M/ Th-WS201N
Ant. Cable ALHF Emission
Nao. Fregq. Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
1 2390.000 28.16 5.758 35.70 37.08 35.33 54.00 15.67 Average
2 Z400.045 28.18 5.80 35.70 46.36 44,64 54.00 9.36 Lverage
3 Z406.600 28.19 5.81 35.70 87.88 g6.18 54.00 -32.18 Average

Femarks:

Emis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are Z0dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072




AUDIX )

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.

page  6-22

Data: 71
Level {(dBuvim)

120

File: G:2014 ReportiT\TP-LINK\ACS140Q0213.EMG6 (104)

Date: 2014-02-27

FCC PART 15C PEAK

60
3
Thorestgrur g, o, A
02450 2462. 2474, 2486. 2498. 2510
Frequency (MHz)
3ite no. 3w Charber Dats no. 71
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZOWTAL
Limit FCC PART 15C PEAK
Env. / In=. 24*C/50% Engineer Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEES0Z.11nHTZ20 Z46=MHz Tx Mode
M/ Th-WS201N
Ant. Cable ALHF Emission
Fregq. Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
2460.380 28.31 5.85 35.70 Q7. 66 96.15 74.00 -22.15 Peak
2453 .500 28.36 5.92 35.70 47 .52 46.10 74.00 27.90 Peak
2500.000 28.40 5.94 35.70 45.85 47.49 74.00 26.51 Peak

Femarks: 1.

Emis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are Z0dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072




AUDIX )

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.

page  6-23

Data: 72

Level (dBuYiim)

120

File: G:2014 ReportiT\TP-LINK\ACS140Q0213.EMG6 (104)

Date: 2014-02-27

60

FCC PART 15C &Y

2 3
02450 2462. 2474, 2486. 2498. 2510
Frequency {(MHz)
3ite no. 3w Charber Dats no. HE
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : HORIZONTALL
Limit FCC PART 15C AW
Env. / In=. 24*C/50% Engineer : Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEES0Z.11nHTZ20 Z46=MHz Tx Mode
M/ Th-WS201N
Ant. Cable ALHF Emission
Nao. Fregq. Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
1 2463.500 28.32 5.89 35.70 85.06 86.57 54.00 -32.57 ALverage
2 Z483.500 28.36 5.92 35.70 35,11 36.69 54.00 17.31 Average
3 Z500.000 28.40 5.94 35.70 37.68 36.32 54.00 17.68 ALverage

Femarks:

Emis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are Z0dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072




AUDIX )

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-24

Data: 73 File: G:2014 Report'Ti\TP-LINK\ACS14Q0213.EMG6 {104)
Level {(dBuvimy) Date: 2014-02-27
120
1
FCC PART 15C PEAK
o0 w
WAL W VLR
0 2450 2462. 2474, 2486. 2498. 2510
Frequency (MHz)
3ite no. 3w Charber Dats no. s
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. WVERTICLAL
Limit FCC PART 15C PEAK
Env. / In=. 24*C/50% Engineer Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEES0Z.11nHTZ20 Z46=MHz Tx Mode
M/ Th-WS201N
Ant. Cable ALHF Emission
Fregq. Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
2457.320 28.31 5.85 35.70 110,02 108.51 74.00 -34.51 Peak
2453 .500 28.36 5.92 35.70 59,658 55.26 74.00 15.74 Peak
2500.000 28.40 5.94 35.70 56.95 55.59 74.00 158.41 Peak

Femarks: 1.

Emis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are Z0dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072




AUDIX )

FCC ID:TE7TDW8901NV2

AUDIX Technology (Shenzhen) Co., Ltd.

page  6-25

Data: 74 File: G:2014 Report'Ti\TP-LINK\ACS14Q0213.EMG6 {104)
Level {(dBuvimy) Date: 2014-02-27
120
1
60
FCC PART 15C B
\2_._\__‘_‘_‘—#’_‘__‘_\_3
0 2450 2462. 2474, 2486. 2498. 2510
Frequency {(MHz)
3ite no. 3w Charber Dats no. 74
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. WVERTICLAL
Limit FCC PART 15C AW
Env. / In=. 24*C/50% Engineer Leo-Li
EUT 150Mhps Wireless N ADSLZ+ Modem Router
Fower Rating DC 9V From Adapter input AC 1Z0V/60He
Test Mode IEEES0Z.11nHTZ20 Z46=MHz Tx Mode
M/ Th-WS201N
Ant. Cable ALHF Emission
Fregq. Factor Loss factor Reading Lewvel Limits Margin BEemark
[MH=) (B m) [dE) [dE) [dEuv) (ABuW/m) (dBuv/m) [dE)
2456.600 28.30 5.85 35.70 100,668 99,14 54.00 -45.14 Average
2453 .500 28.36 5.92 35.70 47.02 45. 60 54.00 §.40 Average
2500.000 28.40 5.94 35.70 44,958 43 .62 54.00 10.38 Average

Femarks: 1.

Emis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are Z0dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  6.26
Data: 79 File: G:2014 Report'!T'\TP-LINK\ACS1400213.EMG (104)
Level {(dBuvim) Date: 2014-02-27
120
4
i FCC PART 15C AK

l:I231I] 2338. 2366. 2394. 2422, 2450
Frequency (MHz)
S3ite no. : 3m Chamber Data no. HEF= ]
Lis. / Ant. odm 2013 3115 (4580) Ant. pol. : WERTICAL
Limit : FCC PART 15C PELAK
Env. / Ins. 1 Z4%C/EBR% Engineer : Leo-Li
EUT 1 150Mbps Wireless N ADSLZ4+ Modemrn Router
Power Rating : D 9V From Adapter input AC 120V/&60Hz
Test Mode : IEEES0Z.11nHT40 24-22MH=z Tx Mode
M/H : TDh-WE901NW
Ant. Cable LHP Emission
Freq. Factor Loss factor RFeading Level Limit=s Margin Remark
(MH=z) (dE/m) 1dB) (dE) [dBuv) (ABul/m) (dBuW/m) [dE)
2390,000 28.16 5.78 35.70 60.41 55.65 74,00 15.35 Peak
2395.450 28.18 5.79 35.70 75.15 T73.42 74,00 0.553 Peak
Z2400,000 28.185 5.80 35.70 74,19 72.47 74,00 1.53 Peak
2431.5800 28.25 5.84 35.70 107.57 105.96 74.00 -31.96 Peak

6

0

Femarks: 1. Emission Lewvel= Lntenna Factor + Cable Loss + Beading

—lwp Factor
Z. The emiszion lewels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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Data: 80 File: G:2014 Report\T\TP-LINK\ACS140Q0213.EMG (104)
Level (dBuWim) Date: 2014-02-27
120
4
re
60 i
FCC PART 1
1,/\,
l]231I] 2338. 2366. 2394. 2422, 2450
Frequency (MHz)
S3ite no. 3 Charmber Data no. : B0
Lis. / Ant. Jm 2013 3115 (4580) Ant. pol. : WERTICAL
Limit FCC PART 15C AV
Env. / Ins. Z4*C/BR% Engineer : Leo-Li
EUT 150Mbp=s Wireless N ADSL:Z+ Modem Router
FPower Rating DZ 9V From Adapter input AC 1Z0V/60Hz
Test Mode IEEES02.11nHT40 242=2MHz Tx HMode
M/H Th-WS901N
Ant. Cable LHP Emission
No. Freq. Factor Loss factor RFeading Level Limit=s Margin Remark
(MH=z) (dE/m) 1dB) [dE) [dBuv) (ABul/m) (dBuW/m) [dE)
1 2390.000 28.16 5.78 35.70 47.13 45.37 54.00 8.63 Average
2 2395.480 28.18 5.79 35.70 64.43 62 .70 54.00 -8.70 Awverage
3 Z400.000 28.185 5.80 35.70 62 .60 60.58 54,00 -6.88 Awverage
4 Z41z2.200 28.21 5.81 35.70 97.45 a5.77 54.00 -41.77 Average

Ewission Lewvel= bhntenna Factor + Cable Loss + Reading

—lwp Factor

The emiszion lewels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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Data: 81 File: G:2014 Report\T\TP-LINK\ACS140Q0213.EMG (104)
Level (dBuWim) Date: 2014-02-27
120
4
FCC PART 15C PEAK
60 <
uu“f
WWMW\MMMWWHW
l]231I] 2338. 2366. 2394. 2422, 2450
Frequency (MHz)
S3ite no. 3 Charmber Data no. : 81
Lis. / Ant. Jm 2013 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. Z4*C/BR% Engineer : Leo-Li
EUT 150Mbp=s Wireless N ADSL:Z+ Modem Router
FPower Rating DZ 9V From Adapter input AC 1Z0V/60Hz
Test Mode IEEES02.11nHT40 242=2MHz Tx HMode
M/H Th-WS901N
Ant. Cable LHP Emission
No. Freq. Factor Loss factor RFeading Level Limit=s Margin Remark
(MH=z) (dE/m) 1dB) [dE) [dBuv) (ABul/m) (dBuW/m) [dE)
1 2390.000 28.16 5.78 35.70 45.80 47.04 74,00 26.96 Peak
2 2397.9:20 28.18 5.79 35.70 60,35 55.65 74,00 15.35 Peak
3 Z400.000 28.185 5.80 35.70 55.70 56.98 74,00 17.02 Peak
4 Z406.550 28.20 5.81 35.70 91.95 a0.z29 74.00 -16.29 Peak

Ewission Lewvel= bhntenna Factor + Cable Loss + Reading

—lwp Factor

The emiszion lewels that are 20dE below the official

limit are not r

eported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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Data: 82 File: G:2014 Report\T\TP-LINK\ACS140Q0213.EMG (104)
Level (dBuWim) Date: 2014-02-27
120
4
60
FCC PART 15C oY
2
@
1
l:I231I] 2338. 2366. 2394. 2422, 2450
Frequency (MHz)
S3ite no. 3 Charmber Data no. HEE
Lis. / Ant. Jm 2013 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. Z4*C/BR% Engineer : Leo-Li
EUT 150Mbp=s Wireless N ADSL:Z+ Modem Router
FPower Rating DZ 9V From Adapter input AC 1Z0V/60Hz
Test Mode IEEES02.11nHT40 242=2MHz Tx HMode
M/H Th-WS901N
Ant. Cable LHP Emission
No. Freq. Factor Loss factor RFeading Level Limit=s Margin Remark
(MH=z) (dE/m) 1dB) (dE) [dBuv) (ABul/m) (dBuW/m) [dE)
1 2390.000 28.16 5.78 35.70 36.61 34.85 54.00 19.15 Awverage
2 2395.480 28.18 5.79 35.70 50.52 45.79 54.00 5.21 Awverage
3 Z400.000 28.185 5.80 35.70 45.37 46.65 54,00 7.35 Awverage
4 Z406.320 25.19 5.81 35.70 §2.69 50.99 54.00 -26.99 Average

Ewission Lewvel= bhntenna Factor + Cable Loss + Reading

—lwp Factor

The emiszion lewels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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page  6-30

Data: 97 File: G:2014 Report\T\TP-LINK\ACS140Q0213.EMG (104)
Level (dBuWim) Date: 2014-02-27
120
1
FCC PART 15C PEAK
60
l:I2425 2442, 2440, 2476. 2493. 2510
Frequency (MHz)
S3ite no. 3 Charmber Data no. HE=E
Lis. / Ant. Jm 2013 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. Z4*C/BR% Engineer : Leo-Li
EUT 150Mbp=s Wireless N ADSL:Z+ Modem Router
FPower Rating DZ 9V From Adapter input AC 1Z0V/60Hz
Test Mode IEEES02.11nHT40 245:2MH=z Tx HMode
M/H Th-WS901N
Ant. Cable LHP Emission
No. Freq. Factor Loss factor RFeading Level Limit=s Margin Remark
(MH=z) (dE/m) 1dB) (dE) [dBuv) (ABul/m) (dBuW/m) [dE)
1 Z2465.605 28.33 5.20 35.70 94,32 92.85 74.00 -15.835 Peak
24583 .,500 28.36 5.892 35.70 45.77 47.35 74,00 26.65 Peak
3 Z500.000 25.40 5.94 35.70 45.11 46.75 74,00 27.25 Peak

Femark=: 1.

Ewission Lewvel= Antenna Factor + Cable Loss + Reading
—lwp Factor

The emission lewels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072
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Data: 08 File: G:2014 Report\T\TP-LINK\ACS140Q0213.EMG (104)
Level (dBuWim) Date: 2014-02-27
120
1
60
FCC PART 15C oY
2 3
l:I2425 2442, 2440, 2476. 2493. 2510
Frequency (MHz)
S3ite no. 3 Charmber Data no. HE=1=]
Lis. / Ant. Jm 2013 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. Z4*C/BR% Engineer : Leo-Li
EUT 150Mbp=s Wireless N ADSL:Z+ Modem Router
FPower Rating DZ 9V From Adapter input AC 1Z0V/60Hz
Test Mode IEEES02.11nHT40 245:2MH=z Tx HMode
M/H Th-WS901N
Ant. Cable LHP Emission
No. Freq. Factor Loss factor RFeading Level Limit=s Margin Remark
(MH=z) (dE/m) 1dB) (dE) [dBuv) (ABul/m) (dBuW/m) [dE)
1 2450.075 28.29 5.87 35.70 54.39 52.85 54.00 -283.85 Awverage
24583 .,500 28.36 5.892 35.70 37.52 36.10 54.00 17.90 Average
3 Z500.000 25.40 5.94 35.70 37.34 35.98 54,00 15.02 Awverage

Femark=: 1.

Ewission Lewvel= Antenna Factor + Cable Loss + Reading
—lwp Factor

The emission lewels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072
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Data: 99

Level {dBu¥im)

120

File: G:2014 Report'T\TP-LINK'ACS14Q0213.EMG {104)

Date: 2014-02-27

FCC PART 15C

PEAK

/-

60

b

2425

S3ite no.
Di=s. / Aint.
Limit

Env. / In=a.
EUT

FPower Rating
Test Mode
M/H

No. Freq.
(MH=z)

1 2461.380
2453 .500

2442, 2450, 2476. 2493.
Frequency (MHz)

3 Charmber Data no. : 99

3m 2013 3115 (4580) int. pol. : VERTICAL

FCC PART 15C PEAK

Z4*C/BR% Engineer : Leo-Li

150Mbp=s Wireless N ADSL:Z+ Modem Router

2510

Femark

DZ 9V From Adapter input AC 1Z0V/60Hz

IEEES02.11nHT40 245:2MH=z Tx HMode

Th-WS901N
Ant. Cable LHP Emission
Factor Loss factor RFeading Level Limit=s Margin
(dE/m) 1dB) (dE) [dBuv) (ABul/m) (dBuW/m) [dE)
28.32 5.89 35.70 106.30 104.81 74.00 -30.51
28.36 5.892 35.70 60,20 55.78 74,00 15.22
25.40 5.94 35.70 56.581 55.45 74,00 15.55

3 EZ500.000

Femark=: 1.

Ewission Lewvel= Antenna Factor + Cable Loss + Reading
—lwp Factor

The emission lewels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072
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Data: 100

File: G:2014 Report'T\TP-LINK'ACS14Q0213.EMG {104)

Level {dBu¥im)

120

Date: 2014-02-27

o

ff\ FCC PART 15C AV

2425

S3ite no.
Di=s. / Aint.
Limit

Env. / In=a.
EUT

FPower Rating
Test Mode
M/H

No. Freq.
(MH=z)

1 z2446.420
2 E483.500
3  £485.0895
4 Z500.000

2442,

3 Charmber

3m 2013 3115

FCC PART 15C AV

24%C/56%

150Mbp=s Wireless N ADSL:Z+ Modem Router
DZ 9V From Adapter input AC 1Z0V/60Hz
IEEES02.11nHT40 245:2MH=z Tx HMode

TDh-WE90 1N
Ant. Cable
Factor Loss
(dE/m) [dE]
28.:28 =1

28.37

=
28.36 5.892

5
Z3.40 5

Ewission Lewvel= bhntenna Factor + Cable Loss + Reading

—lwp Factor

The emiszion lewels that are 20dE below the official
limit are not reported.

2459, 2476, 2493, 2510
Frequency (MHz)
Data no. 100
(4580 Ant. pol. : VERTICAL
Engineer : Leo-Li

ALMP
factor
[dE)

Emission
RFeading Level Limit=s Margin Remark
[dBuv) (ABul/m) (dBuW/m) [dE)
97.14 95.58 54.00 -41.553 Awverage
47.54 46.42 54.00 T.58 Average
45.05 46.67 54,00 7.33  Average
45.06 43 .70 54,00 10.30 Awveradge

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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7. 6dB Bandwidth Test

7.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
8. | Spectrum | dilent N9030A |MY51380221| Oct.31,13 |  1Year
Analyzer
Amp HP 8449B 3008A08495 | May.08, 13 1 Year
Antenna EMCO 3115 9510-4580 | May.08, 13 1Year
HF Cable | Hubersuhner | Sucoflex104 - May.08, 13 1 Year
8.1.Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

8.2.Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the fundamental
frequency was measured by spectrum analyzer with 300KHz RBW and 1MHz VBW. The 6dB
bandwidth is defined as the total spectrum the power of which is higher than peak power minus
6dB.

8.3.Test Results

EUT: 150Mbps Wireless N ADSL2+ Modem Router
M/N: TD-W8901N

Test date: 2014-02-20 Pressure: 101.2+1.0 kpa Humidity: 51.7£3.0%
Tested by: Leo-Li Test site: RF Site Temperature:21.610.6°C
Cable loss: 1 dB Attenuator loss: 20 dB
-6dB bandwidth Limit
Test Mode CH (MHz) (KH2)
CH1 10.19 =500
11b CHG6 10.19 =500
CH11 10.20 =500
CH1 16.46 =500
119 CHG6 16.44 =500
CH11 16.44 =500
1n CH1 17.41 =500
>
HT20 CH6 17.42 =500
CH11 17.35 =500
1n CH1 36.60 =500
>
HT40 CH4 36.61 =500
CH7 36.63 =500
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilynt Spectram Analyzer - Occupsed BW
T =

Center Freq 2.41205}:][][][1 GHz

S
SIF GaincLivw

Ref Offaet 21 dB
Ref 21.00 dBm

Center 2412 GHz
#Res BW 300 kHz

Occupied Bandwidth

£ 0
! o

Canter Freq: 2.4 12000000 GHz

Trig: Free Run Avg|Hold== 10010

Fittan: 10 48

#VBW 1 MHz

Total Power

12.521 MHz

Transmit Freq Error
¥ dB Bandwidth

=30.554 kHz
10.18 MHz

OBW Power
x dB

'E,!

TICEAL R Al R0 T, 2OV

Radis Std: Mana Frequency

Radie Davica: BTS

Center Freq
2412000000 GHz

24.9 dBm

98.00 %
-6.00 dB

TATUS 3 Algn Now, All required

Test CH6: 2437MHz

Agilynt Spectram Analyzer - Occupsed BW
T =

Center Freq 2.437000000 GHz

S
SIF GaincLivw

Ref Offaet 21 dB
Ref 21.00 dBm

Center 2437 GHz
#Res BW 300 kHz

Occupied Bandwidth

£ 0
! o

Canter Freq: 2. 437000000 GHz

Trig: Free Run Avg|Hold== 10010

Fittan: 10 48

#VBW 1 MHz

Total Power

12.575 MHz

Transmit Freq Error
¥ dB Bandwidth

8.634 kHz
10.18 MHz

OBW Power
x dB

TICEAS L Al R0 1, 2004

Radis Std: Mana Frequency

Radie Davica: BTS

Center Freq
2437000000 GHz

24.7 dBm

& ITATUS 3 Algn Now, All reduirad

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072
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Test CH11: 2462MHz

Agilynt Spectram Analyzer - Occupsed BW
Ly == L Lh 4
Center Freq 2. 462000000 GHz Canter Frag: 2462000000 GHz
= Trig: Free Run Avg|Hold== 10010
AIF GalicLow #itten: 10 48 Hadie Davica: BTS

L

Radin Std: Nana Frequency

Ref Offaet 21 dB
Ref 21.00 dBm

Center Freq
2. 462000000 GHz

Center 2462 GHz
#Res BN 300 kHz #VBIW 1 MHz

Occupied Bandwidth Total Power 23.9 dBm
12.380 MHz

Transmit Freq Error 30.036 kHz OBW Power
¥ dB Bandwidth 10.20 MHz x dB

s mmd

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Agilynt Spectram Analyzer - Occupsed BW
L - ; LI L [0 22 e b 200, 2004
Center Freq 2.412000000 GHz Canter Frag: 2.412000000 GHz Radio Std: Nena Frequency
= Trig: Free Run Avg|Hold== 10010
AIF GalicLow #itten: 10 48 Hadie Davica: BTS

Ref Offaet 21 dB
Ref 21.00 dBm

Center Freq
2412000000 GHz

Center 2412 GHz
4Res BW 300 kHz #VBW 1 MHz

Qccupied Bandwidth Total Power 21.6 dEm
16.629 MHz

Transmit Freq Error =20.386 kHz OBW Power
¥ dB Bandwidth 16.46 MHz x dB

wEn mmd

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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Test CH6: 2437MHz

Agilynt Spectram Analyzer - Occupsed BW

Ly = T TR TACHARE 17 £ Fob2x), 2084
Center Freq 2.437000000 GHz Canter Fraq: 2437000000 GHz sar Radis Std: Hana Frequancy
= Trig: Free Run Avg|Hold== 10010
AIF GalicLow #itten: 10 48 Hadie Davica: BTS

Ref Offset 21 dB
Ref 21.00 dBm

| o = rep 2 : n — B PR | Center Freq
i i e R it 2437000000 GHz

"

A
|
Center 2437 GHz
#Res BW 300 kHz #VBW 1 MHz

e

Occupied Bandwidth Total Power 24.4 dEBm
16.629 MHz

Transmit Freq Error B.048 kHz OBW Power
¥ dB Bandwidth 16.44 MHz x dB

& ITATUS 3 Algn Now, All reduirad

=T F T L1 L0 A Fob 20, 2004
Canter Frag; 2. 482000000 GHz Radis Std: Mena Fregquency
= Trig: Free Run Avg|Hold== 10010
AIF GalicL v #htten: 10 48 Radie Davics: BTS

Ref Offaet 21 dB
Ref 21.00 dBm

Center Freq
2 462000000 GHz

#VBW 1 MHz

Occupied Bandwidth Total Power 21.0 dBm

16.627 MHz

Transmit Freq Error 10.731 kHz OBW Power

¥ dB Bandwidth 16.44 MHz x dB

S ITATUS 3 Algn Now, All reduirad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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Test Mode: IEEE 802.11n HT20 TX

Test CH1: 2412MHz

Agilynt Spectram Analyzer - Occupsed BW
T =

Center Freq 2.41205}:][][][1 GHz

S
SIF GaincLivw

Ref Offaet 21 dB
Ref 21.00 dBm

J T rt—

|
| g
|
i
!

Center 2412 GHz
#Res BW 300 kHz
Occupied Bandwidth
17.417 MHz
Transmit Freq Error
¥ dB Bandwidth

oo File <Screen 0103png>saved g STATUS €3 Algn Now, Al req

=16.227 kHz
17.41 MHz

T J
Canter Freq: 2.4 12000000 GHz
Trig: Free Run
FAtten: 10 4B

e S ettt T e b i S

#VBW 1 MHz

Total Power

OBW Power
x dB

Awg|Hold= 10010

r M ¥ 1111355 AR FO0 1, ST

Radis Std: Mana Frequency

Radie Davica: BTS

Center Freq
2412000000 GHz

19.5 dEm

98.00 %
-6.00 dB

& ITATUS 3 Algn Now, All reduirad

Test CH6: 2437MHz

Agilynt Spectram Analyzer - Occupsed BW
T =

Center Freq 2.437000000 GHz

S
SIF GaincLivw

Ref Offaet 21 dB
Ref 21.00 dBm

A _n e iy i T AT e =

Center 2437 GHz
4Res BW 300 kHz

Occupied Bandwidth

17.421 MHz
8.523 kHz
17.42 MHz

Transmit Freq Error
¥ dB Bandwidth

T J
Canter Freq: 2. 437000000 GHz
Trig: Free Run
FAtten: 10 4B

#VBW 1 MHz

Total Power

OBW Power
x dB

T N  tenet

Awg|Hold= 10010

r M ¥ 111 195E AR FO0 T, ST

Radis Std: Mana Frequency

Radie Davica: BTS

Center Freq
2437000000 GHz

22.0 dBm

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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Test CH11: 2462MHz

Agilynt Spectram Analyzer - Occupsed BW
L - ; =T TS 1135 10 A Fob 20, 04
Center Freq 2.462000000 GHz Canter Frag; 2482000000 GHz Radio Std: Nena Frequency
= Trig: Free Run Avg|Hold== 10010
AIF GalicLow #itten: 10 48 Hadie Davica: BTS

Ref Offaet 21 dB
Ref 21.00 dBm

: : Center Freq
= EECENON MU S B Ry I 2 462000000 GHz

I_. —
ri
et

Center 2462 GHz
#Res BN 300 kHz #VBIW 1 MHz

Occupied Bandwidth Total Pawer 19.5 dBm

17.402 MHz

Transmit Freq Error 17.831 kHz OBW Power
¥ dB Bandwidth 17.35 MHz x dB

s mmd

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

Agilynt Spectram Analyzer - Docupsisd B
i £ FOCE L1552 Al Fob 201, 2004

Canter Frag: 2. 472000000 GHz Radis Std: Nene Frequency

Trig: Free Run Avg|Hold== 10010

-|r|;4|n.;|_.uwl+ #htten: 10 48 Radie Davics: BTS

Ref Offaet 21 dB
Ref 21.00 dBm

Center Freq
2422000000 GHz

e e e

Center 2422 GHz
#Res BW 470 kHz #VBW 5 MHz

Occupied Bandwidth Total Power 19.6 dBm

36.954 MHz

Transmit Freq Error 37.386 kHz OBW Power
x dB Bandwidth 36.60 MHz x dB

s mmd

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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Test CH4: 2437MHz
Agilynt Spectram Analyzer - Occupsed BW
L = T ' I
Center Freq 2.437000000 GHz Eanter Frog: 2437000000 GHz Radio Std: Nena Frequency
[ Trig: Free Run Avg|Hold== 10010
W GaincLow — BAtten: 10 45 Hadie Davica: BTS

Ref Offaet 21 dB
Ref 21.00 dBm

Center Freq
2437000000 GHz
A

arerar’

!
}
[,
¥
|
|
I
I
|
i
|

Center 2437 GHz
#Res BW 470 kHz #VBW 5 MHz

Occupied Bandwidth Total Pawer 22.6 dBm

36.960 MHz

Transmit Freq Error T8.672 kHz OBW Power
¥ dB Bandwidth 36.61 MHz x dB

s mmd

Test CH7: 2452MHz

Agilynt Spectram Analyzer - Occupsed BW
L - i =T TS L1538 27 mda Fob 200, 004 E
Center Freq 2.452000000 GHz Cantar Fraq; 2452000000 GHz Radio Std: Mena Tegeicy
= Trig: Free Run Avg|Hold== 10010 i
AIF GalicLow #itten: 10 48 Hadie Davica: BTS

Ref Offaet 21 dB
Ref 21.00 dBm

Center Freq
2. 462000000 GHz

Center 2452 GHz
4Res BW 470 kHz SVBW 5 MHz

Qccupied Bandwidth Total Power 20.2 dEm

36.563 MHz

Transmit Freq Error 88127 kHz OBW Power
¥ dB Bandwidth 36.63 MHz x dB

s mmd

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072
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9. OUTPUT POWER TEST
9.1.Test Equipment
Irtﬁ Equipment | Manufacturer{ Model No. Serial No. Last Cal. |Cal. Interval
1 | Spectum Agilent N9030A  |MY51380221| Oct31,13 | 1Year
Analyzer
2. Spectrum Agilent N9030A MY51380221 | Oct.31, 13 1Year
3. Power meter Anritsu ML2487A 6K00002472 | May.08, 13 1Year
4. | Power sensor Anritsu MA2491A 0033005 May.08, 13 1Year
5. | Attenuator(20dB) Agilent 8491B MY39262165 | May.08, 13 1 Year
6 RF Cable Hubersuhner | SUCOFLEX102 28620/2 May.08, 13 1 Year

9.2.Limit (FCC Part 15C 15.247 b(3))

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power shall
not exceed 1W(30dBm)

9.3.Test Procedure

1, Connected the EUT’s antenna port to measure device by 26dB attenuator.

2, For IEEE 802.11b/g and IEEE802.11n HT20 mode, use a PK power meter which’s
bandwidth is 20MHz and above 26dB bandwidth of signal to measure out each test modes’
PK output power.

3, For IEEE802.11n HT40 mode, because the signal’s bandwidth is about 40MHz and above
20MHz bandwidth of power sensor ML2491A. So used the test method per KDB558074.
1) Set the RBW=1MHz and VBW =3MHz
2) Set the span to a value that is 5-30% greater than EBW
3) Detector = peak
4) Sweep time = auto couple
5) Trace Mode = max hold
6) allow trace to fully stabilize
7) use the spectrum analyzer’s integrated band power measurement function with band limits
set equal to the EBW band edges.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude
offset.
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9.4.Test Results

EUT: 150Mbps Wireless N ADSL2+ Modem Router
M/N: TD-W8901N
Test date: 2014-02-20 Pressure: 101.311.0 kpa Humidity: 49.413.0%
Tested by: Leo-Li Test site: RF site Temperature: 20.910.6 'C
Cable loss: 1 dB Attenuator loss: 20 dB
Peak output Power Limit
Test Mode CH (dBm) (dBm)
CH1 23.96 30
11b CH®6 23.72 30
CH11 23.09 30
CH1 22.85 30
119 CH®6 25.72 30
CH11 21.97 30
CH1 20.49 30
11n
CH®6 23.03 30
HT20
CH11 20.42 30
CH1 20.6 30
11n
CH4 23.86 30
HT40
CH7 21.28 30
Conclusion: PASS
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Test Mode: IEEE 802.11n HT40

Test CH1: 2422MHz

Agilynt Spectram Analyzer - Channed Power
T =

Center Freq 2.422000000 GHz

S
SIF GaincLivw

Ref Offaet 21 dB
Ref 21.00 dBm

Center 2422 GHz
HRes BW 1 MHz

Channel Power

20.60 dBm 137 MHz

| &
Canter Freg: 2. 42000000 GHz
Trig: Free Run Avg|Hold== 10010
FAtten: 10 4B

Center Freq
2. 422000000 GHz

#VBW 3 MHz

Power Spectral Density

-55.08 dBm /Hz

& ITATEE 3 Algn Now, All |e<1umd

Test CH6: 2437MHz

Agilynt Spectram Analyzer - Channed Power
T =

Center Freq 2.437000000 GHz

S
SIF GaincLivw

Ref Offaet 21 dB
Ref 21.00 dBm

Center 2437 GHz
H#Res BW 1 MHz

Channel Power

23.86 dBm /37 MHz

r M ¥ 11531 158 AR FO0 T, STV

| L
Canter Freq: 2. 437000000 GHz Radis Std; Mena

Trig: Free Run Avg|Hold== 10010

Fittan: 10 48 Radie Davica: BTS

Center Freq
2437000000 GHz

#VBW 3 MHz

Power Spectral Density

-51.83 dBm /Hz

& ITATEE 3 Algn Now, All |e<1umd
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Test CH11: 2452MHz

Agilynt Spectram Analyzer - Channed Power

L - I
Center Freq 2.452000000 GHz

S
SIF GaincLivw

Ref Offaet 21 dB
Ref 21.00 dBm

Center 2452 GHz
#Res BW 1 MHz

Channel Power

21.28 dBm 137 MHz

EISET L L1538 12 A Fob 200, 04
Canter Frag: 2 452000000 GHz Radia Std: Mene Frequency
Trig: Free Run Avg|Hold== 10010

Fittan: 10 48 Radie Davica: BTS

Center Freq
2. 462000000 GHz

#VBW 3 MHz

Power Spectral Density

-54.40 dBm /Hz

uu'm& £ ARG Now, All required
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10.POWER SPECTRAL DENSITY TEST
10.1.Test Equipment
Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1| Spectrum 5 cijent N9030A |MY51380221| Oct.31,13 | 1Year
Analyzer
2. Amp HP 8449B 3008A08495 | May.08, 13 1 Year
3. Antenna EMCO 3115 9607-4580 | Aug.28, 13 1Year
4. | HF Cable | Hubersuhne | Sucoflex104 - May.08, 13 1 Year
10.2.Limit

1.

10.3.Test Procedure
Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time

interval of continuous transmission.

2. Set the test frequency as center frequency, Set RBW=3KHz,VBW=10KHz,Span
large enough capture the entire frequency, Read out maximum peak level frequency

3. Set the frequency read from produce 2 as center frequency, then set the span=
300KHz, Sweep time=Span/RBW, Then Max hold, read out each mode and each

chain's Power density.
Note: The cable loss and attenuator loss were offset into measure device as an amplitude.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14072




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  10-2
10.4.Test Results
EUT: 150Mbps Wireless N ADSL2+ Modem Router
M/N: TD-W8901N
Test date: 2014-02-20 Pressure: 101.3+1.0 kpa Humidity: 49.413.0%
Tested by: Leo-Li Test site: RF site Temperature:20.910.6 'C
Cable loss: 1 dB Attenuator loss: 20 dB
Power density (dBm/3KHz) Limit
Test Mode CH y (dBm/3KHz)
ANTO
CH1 -4.490 8
11b CH®6 -4.845 8
CH11 -5.478 8
CH1 -10.265 8
11g CH6 -7.210 8
CH11 -12.738 8
CH1 -12.758 8
Lin CH6 110.192 8
HT20 '
CH11 -13.486 8
CH1 -16.521 8
Lin Ch4 113217 8
HT40
CH7 -13.870 8
Conclusion: PASS
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Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilynt Spectram Analyzer - Swept 54

Marker 1 2.4101 ZEZD[I[I'I} GHz
PH: Close

Trig: Free Run
-
IF Galm:L e

Artan: 10 dB

Ref Ofset 21 dB
Ref 21.00 dBm

Center 2.4101400 GHz

#Res BW 3.0 kHz #VEW 10 kHz

" .
& i
Avg Typa: Log-
Avg|Hoeld: 1100

- NextPeak
! [

Next Pk Right
b A

Next Pk Left

Span 300.0 kHz
#Bweep 100 s {1001 pts)

E'E.ET*“-I!' £ ARG Now, All required

Test CH6: 2437MHz

Agilynt Spectram Analyzer - Swept 54

Marker 1 2.4361 ZEZD[I[I'I} GHz
PH: Close

Trig: Free Run
-
IF Galm:L e

Artan: 10 dB

Ref Ofset 21 dB
Ref 21.00 dBm

Center 2.4361250 GHz
#Res BW 3.0 kHz

#VEW 10 kHz

I i) b 21, 200
Auvg Typ '?'-ﬂl- Peak Search

Avg|Hoeld: 1100

NextPeak
! [

Mkr1 2

Next Pk Right
b A

Next Pk Left

Span 300.0 kHz
#Bweep 100 s {1001 pts)

E'E.ET*“-I!' £ ARG Now, All required
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Test CH11: 2462MHz

Agilynt Spectram Analyzer - Swept 54

Marker 1 2.4611 ZEZD[I[I'I} GHz
PH: Close

IFGaimLww — Atten: 10 d5

Ref Ofset 21 dB
Ref 21.00 dBm

Center 2.4611250 GHz

#Res BW 3.0 kHz #VEW 10 kHz

Trig: Free Run

" .
& i
Avg Typa: Log-
Avg|Hoeld: 1100

Peak Search

NextPeak

MEr1 2.46 T
! [

Next Pk Right
b A

Next Pk Left

MKr—RerLvi

Span 300.0 kHz
#Bweep 100 s {1001 pts)

E'E.ET*“-I!' £ ARG Now, All required

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Agilynt Spectram Analyzer - Swept 54

Marker 1 2.41 E‘lBE?l]l][l'l} GHz
PH: Close

IFGaimLww — Atten: 10 d5

Ref Ofset 21 dB
Ref 21.00 dBm

f T

#VEW 10 kHz

Trig: Free Run

¢

1

sk f\""-.__-".lll._.l:ﬂ"‘ L ‘-.-'\.:"‘. ﬂ‘p-pk*,ﬂlw/ \\'.'1'-._...,\’..“_. *’rvi‘iﬁ.-'ﬁ-l‘_ﬁlr__."-.l

oY i)
Avg Typa: Log-
Avg|Hoeld: 1100

- NextPeak
! [

Next Pk Right
b A

Next Pk Left

Ya'e

Span 300.0 kHz
#Bweep 100 s {1001 pts)

E'E.ET*“-I!' £ ARG Now, All required
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Test CH6: 2437MH2

Agilymt Spectram Analyzer - Swept 54
7 =3 c ' s 1 e T
Marker 1 2.444187300000 GHz ; Avg Typa: Log- . Peak Search
PHOE Cloge |y Trig: Free Run Avg|Hoeld: 1100
IF Gkl v Artan: 10 dB

Next Peak
Ref Offset 21 dB

Ref 21.00 dBm T.210 m .

Next Pk Right

1 |
4 Next Pk Left

i i P I VY e e .-1~_.-”\|_-H-1.1P,. T
:"‘t-r. r-\, =i A % i L L Ty gl

.

MKr—RerLvi

fm—— o=
Center 2.4441750 GHz
#Res BW 3.0 kHz #VBW 10 kHz #Bweep 100 s {1001 pts)

E'E.ET*“-I!' £ ARG Now, All required

Test CH11: 2462MHz

Agilymt Spectram Analyzer - Swept 54

. i) 11 ERE2 RN Feh L), ST

Marker 1 2.457020200000 GHz : Avg Typo: Log- ACE . Peak Search
PN Closge | Trig: Free Run Avg|Hold: 3100

IFGaimLww — Atten: 10 d5
MEr1 2 9 GHr NextPeak
Raf Offset 21 dB d & L Elgki

et 41,00 06 PO Ae I
Next Pk Right
b

Next Pk Left

l:'..‘en;':r 2.4569500 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 10 kHz #Bweep 100 s (1001 pts)

E'E.ET*“-I!' £ ARG Now, All required
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

Agilymt Spectram Analyzer - Swept 54

Marker 1 2404476500000 GHz _ fiug Type: Log- P il Search
PN Closge | Trig: Free Run Avg|Hoeld: 1100

IFGaleiow — Aten: 10 4B
Mkrd 2 4D ; . Next Peak
Ref Offset21 dB Mkr1 2.404 A76 5 GHz
Ref 21.00 dBm -12.75¢ im |8
Next Pk Right
|

Next Pk Left

1
’
.-“"'r\"L"M & ",J-._-"'qi‘ L' L S > .

) T L T
*""'-*I-IMI—MH‘-H‘ v | L ol g ™ 1‘*_

l:'..‘en;':r 2.4044750 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 10 kHz #Bweep 100 s (1001 pts)

E'E.ET*“-I!' £ ARG Now, All required

Test CH6: 2437MHz

Agilymt Spectram Analyzer - Swipt 54
[ .

Marker 1 2430725300000 GHz _ fiug Type: Log-Pwr Pisk Soarch
PN Closge | Trig: Free Run Avg|Hold: 1100

IFGalelow — Atven: 10 4B
krd 2 43 . Next Peak
Ref Offset21 dB Mkr1 2.43
Ref 21.00 dBm -10. m |8
Mext Pk Right
|

Y 1 Next Pk Left

apengt oo g n Pl N A W A

L
PR Y » P
N e LT W L o e ""i.l.-'\l.—-""L-" ",

I S—— R R R R R IR RS N

Center 2.4307250 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 10 kHz #Sweep 100 s (1001 pts)

E'E.ET*“-I!' £ ARG Now, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14072




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV2 page  10-7

Test CH11: 2462MHz

Agilynt Spectram Analyzer - Swipt 54

=3 R n Y TE] T T
Marker 1 2466976800000 GHz ; Aug Typa: Log- Prak Search
PN Closge | Trig: Free Run Avg|Hoeld: 1100

IFGaimLww — Aten: 10 dB
MEri 2 : MNextPeak
Ref Offset 21 dB \ F: Elgri

Ref 21.00 dBm .486 dBm 8
Next Pk Right
b

Next Pk Left

.!. 1
e et R 4o Ni’(“"‘" A b R e

T TP e AT

MKr—RerLvi

Center 2.4660750 GHz
#Res BW 3.0 kHz SVBW 10 kHz #Sweep 100 s (1001 pts)

E'E.ET*“-I!' I ABGNn Now, All required

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MH2

-lq.irrn[ Sparctiam .l.n.l’lg.lﬂ'.ﬂ' Swarpt B4

r =3 R " T
Marker 1 2405107200000 GHz ; Avg Typa: Log-
PHOE Cloge |y Trig: Free Run Avg|Hoeld: 1100
IF Gkl v Aen: 10 dB

NextPeak

Ref Ofset 21 dB

et 41,00 06 o R

Next Pk Right
b A

Next Pk Left

l:'..‘enltr:r 2.4051000 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 10 kHz #Bweep 100 s (1001 pts)

E'E.ET*“-I!' £ ARG Now, All required
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Test CH4: 2437M Hz

Agilymt Spectram Analyzer - Swept 54

-- i ) F ETE] T 2
Marker 1 2.431976300000 GHz ; Aug Typa: Log- . Peak Search
PN Closge | Trig: Free Run Avg|Hoeld: 1100

IFGaimLww — Atten: 10 d5
VY B s ] -5 e N‘E:IPE*
Rer Offset 21 dB o }

Ref 21.00 dBm 3.217 dBm —
Next Pk Right
oo

Next Pk Left

MKr—RerLvi

Span 300.0 kHz
#VBW 10 kHz #Bweep 100 s (1001 pts)

E'E.ET*“-I!' £ ARG Now, All required

Test CH7: 2452MHz

Agilent Spectrum Analyzer - Swept 54
| F L TED 11237 16 M Foh 30, 3014

Marker 1 2.469475700000 GHz : Avg Type: Log-Pur '"*-*- Rl Sanrch
PHO: Closs Ly o 1rig: Fres Run Avg|Hold: 11100 TVPRE

FGaimLow — Atten: 10 48 reT

Ref Offset 21 dB
Ref 21.00 dBm

Center 24695000 GHz Span 300.0 kHz
#Res BW 3.0 kHz EVBW 10 kHz #Sweep 100 s (1001 pts)

WED B STATUE 3 Align Maw, All réquired
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11.MPE ESTIMATION

11.1.Limit for General Population/ Uncontrolled Exposures

Frequency Power density (mw/ cmz) Averaging time(minutes)
300MHz----1.5GHz |F/1500 30
1.5GHz---100GHz |1.0 30
Frequency(MHz) |Power density (mW/ cm?) Averaging time(minutes)
2412 1 30
2437 1 30
2462 1 30

Note: F= Frequency in MHz Estimation Result

EUT: 150Mbps Wireless N ADSL2+ Modem Router
M/N: TD-W8901N

Test date: 2014-02-20 Pressure: 101.2+1.0 kpa Humidity: 48.413.0%
Tested by: Leo-Li Test site: RF site Temperature: 20.7£0.6 'C
Cable loss: 1 dB Attenuator loss: 20 dB Antenna Gain: 5dBi

Peak
Output | Antenna | Antenna
Test e | Freauency | Ouput | pont | SEE Gain MPE
Mode (MHz) Power (mW) (dBi) (Linear)
(dBm)

CH1 2412 23.96 248.89 5.0 3.16 0.1567
11b CHG6 2437 23.72 235.50 5.0 3.16 0.1482
CH11 2462 23.09 203.70 5.0 3.16 0.1282
CH1 2412 22.85 192.75 5.0 3.16 0.1213
119 CHG6 2437 25.72 373.25 5.0 3.16 0.2349
CH11 2462 21.97 157.40 5.0 3.16 0.0991
CH1 2412 20.49 111.94 5.0 3.16 0.0705
Hl'l%go CH6 2437 23.03 200.91 5.0 3.16 0.1265
CH11 2462 20.42 110.15 5.0 3.16 0.0693
CH1 2422 20.6 114.82 5.0 3.16 0.0723
Hl'l:l'-ZO CH4 2437 23.86 243.22 5.0 3.16 0.1531
CH7 2452 21.28 134.28 5.0 3.16 0.0845

Note: MPE=PG/4 n R? (R:20cm)
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12. ANTENNA REQUIREMENT

12.1. STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

12.2. ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product are Dipole antenna that no antenna other than that furnished by
the responsible party shall be used with the device, the maximum peak gain of the transmit antenna

is 5dBi.
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13.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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